; h o - S
,Indexes e e © " Orders ) e e Lo . - .
_ This perts Catalog is atranged for easy identification of =, - Orders should plainly specify correct part number, full ) . , ASE MQDEL 644 ﬂND 646 COMPACT WHEEL LOADERS . - .
~ Genuine CASE: Service Parts. An alphabetical index is description, quantity-required, machine.model and engine . o . I - ‘ -
_provided at the_front of this Cataiog to locate the major model, machine and engine serial numbers, method of ) . ‘
. groups or assemhblies. A numerical jndex at the rear ofthe . shipment and shipping address. - .
Catalog gives the part numbers and the: pages on which . : '
. they are described. . . . i
' - Changes
L | . .- - - - .7 When changes to the machine make it necessary,- i -
Itlustrations " o : revised pages for this book will be issued. The revised - -
o S - _pages will be issued with the same page number as those
All parts are illustrated in “Exploded Views” which they teplace and the “issue” number and date will be .
shbw the individual parts in their normal relationship to . - advanced. = o o
gach other, Reference numbers are used in the illustra- - =, T
tions: These numbers correspond to those in the “Refer- It is imperative that revised Parts Book pages be in- .
ence Number” column and are followed by. the part serted into their respective Parts Books as soon as received,
number, description and guantity required. o . Failure to do.so will lead to confusion ahd defeat the
. ' : ‘ .- burpose of the book. o
’ ‘Indented Description ’
Indented parts In the descriptive list are 2 part of the preceding assembly or sub-assembly, - ; l
The quantity shown_in the "}}lumber Requirad” colurnn is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the guantity shown is the number required for the preceding assembly or sub-
assembly. ’ : , , _ o
B Y - .
| o , ., - TRACTORMODELAND  ENGINE MODEL, SERIAL . - ENGINE MODEL, SERIAL
REF. PARTNO.: DESCRIPTION' - e _REQD . : : R ~ NUMBER 644 L ﬁﬁﬁggﬁ"éﬁ‘m“’”
A _ 55159 CYLINDER ASSY - rear steering . » . « . » e eanaae ferreaa A ' - : _ .
28 A 56208 SOCKET ASSY - rear cylinder . . . . . . TRACTOR ! N AT —
29 A 55856 | ) ’ PLUG - adjusting, socketassy....counaan cemv e R | ' OR‘MODEL D_ESIGNAﬂONS’ ENGINE MODEL DESlGNATIONS
30 A . 55967 - SEAT -socketball .. ..... Seamann e rrerasearnesens 2 644 WHEEL LO - - :
3 A 66210 ‘ SPRING - SOCKEt « . v v v v« e e e o ADER K-321-A C19 ine
. gg A 55209 . ‘SEA'I" - socket Spring. « - « - - . sararnasaruas areaar e S | PR . : 028 Englna
: G 45175 CLAMP ASSY - 50CKETB5SY « o s v e ssesnsiasansars I . . © 646 W ' o —
. 16- 836 BOLT - 1/2" x 2-1/4" N.F. hex, . . . . . i e eeain L HEEL LOADER CCKA-MS C17626 Engine . o
34 132- 104  PiN-cotter, 3/18" x 3. ... .. I e cen . ' -
a5 A 55889 STUD - bali, socket &.cylinder . . ... PN Chaeeateie e "2 <
s - 13 410 BOLT - 1/4" x6/8”"N.C. hex......... e Cherentessesnsanes &
37 - 922 | 4 LOCKWA'SHER-‘!M"’SAE........'..'. ...... S |
e . o N | . . . o . _'. : <. ‘ ' . _ u ihin caraiog, aohies the tefaresos ,
. ‘ i : ‘ iponails noted b .
) ) - L ; o Celastngi Coopy. DOy oralenmng e : . -
r R . ' . A i , - ’ R . : . . - . 2 b W ‘“_'r”;':'.’l :_‘ii'lfa Ufﬁ_:il!i:”:;x.lu-.;i
o : . s _ . .
_ Terms “Right Hand" and “Left Hand" ¢ |
"“Right Hand’* snd "Left Hand" sides of this rﬁa.china are deterlmin‘ad by st d" it an i . " ‘ - ‘ o o ‘ - . .
.- direction of forward travel. o . - .y tanding at the rear of the unit and fm?g in the : o T | Y




]

e

_i [§ . >
P
- J— Lo T
\
™ . -
- & -
—
" .
1
Yy T
1
'
H
~
M ¥
,
'
2
Al
1 -

3

00 =1 H N ks L) o

-

w

REF PART NO

1 C 18248

.. C 410372
61- 510

18121 -
18215
18214
18250°
512
45
18216
. 204
518

aaaa

61-
192- -
b
111-
129-

Printed in U.S.A.

EXHAUST SYS'I‘EM—G 44

DESCRIPTION

MUFFLER --exhaust

GASKET-Exhaust Terssses st sienna
SCREW - 5/16" x 5/8"" NC socket head -

3

-

-

t...'nrlic.‘--'.lﬁ.l‘.ll.'---

LI I N

c----o-.--i.--.i

EXHAUST SYSTEM~646

'MUFFLER - exhaust

PIPE - exhaust, left
PIPE - exhaust, right
GASKET - exhaust

- BOLT - 5/16" x 3/4" NC hex.
" LOCKWASHER - /16" ......

CLAMP - muffler

- BOLT - 5/16" x 1-1/4" NC rd. hd square neck .

NUT - 5/16" NC hex

L L I I I I N T

i a ' ’
L R R I R R O N N N S S,
.ll--.."'.II.......I.—III--
L I I N I T I Y

< .

LR B R A BN I L I A R R
* $ 5 8 v s e N T sEERESEEaRESEa
= . .
- & % o % a8 ® = & ¥ F B EPEEE RSN se e

---t--.--

ll---.-u-n-l.--u---.-.u-----

n

CASE MODEL 64-4 AND 646 COMF’ACT WHEEL LDADERS . -

PO DO Oy W D3 =

- L - - May 1974



¢

0t

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 7

o )
—;\ . .. .. G644 CRANKCASE BREATHER -
. REF, PARTNO. .~ DESCRIPTION ‘ S ‘ REQ'D

' 25- 104 NUT‘_1/4"NChex'_------t.o,u--.-:o.----o---_.-l.
92-‘4 4 LOCKWASHER—1/4"- ----- 4 % 8 s b wssEsesn e re et an e

K027522[)1'- STUD—‘valvecover N R EE N A B I N B R B .l.‘-...c.

KO 275143 COVER -ValVE =scsctesmvrnorsscssanacannassons

KO 231032 SEAL-br‘eather ------ -.t._-oo.lucuolnolc‘--ollI-u.'

235048 GASKET - breather plate tecssresenserescanninaane's
K0235118 FILTER—breaﬂler R I I AT B A B A B B B A N N R AR
KO 235111 BAFFLE-breathEr -----------.o.‘.-.’--'---ro.on-
KO 235047° . REED.- breather’ Gestesavetarssresasens s
235631 PLATE—breather ’-n_-.---l_--uc-o-.-‘---‘-'ool-oto
KO 275144 GASKET - valve cover = «s++-- N L LR R T

|
=D 00 =3 OO 3B
sl
(@)
Pt s ek e b b e e et

-0
- WA
o

L | 644 CAMSHAFT AND VALVES

14 KO 235838° @ VALVE-exhaust escsserscssnsvvasssranascnsssnsas
15K0 235582 VALVE'jnmke oI’-o---.oo.---.-..-----ouc-------.
16 KO 230170  INSERT - exhaust valve SEat = --essecsseasssecsnssnas
%7 KO 235007-3 GUIDE-V_BJVQ .-0"I-’-’--It...o.-l-..‘-..lllIl--l-
18 KO 235011 SEAT-valvesprirlg ------‘.-_-ocq.------oo"oun----_u-
T 19 KO 235168 sPRmG-valve ...0'l'll--.tloI'I,I--l.llol‘.l.ﬂilil
© 20°° KO 230020 . ROTATOR - valve (Furnished in pairs only) ese-ccseoncee.
21 XO 240013 LOCK'—VE.lveretainer ov---Tto.-onqogn-'--oo‘o-‘--c
22 KOA235327 LETERASSEMBLY e N
23 NSS . SCREW-tappetadjusﬁng co-‘-..----‘co---ooo.lo-'
24 NSS ! mTE:R'-valve -o'----ouo--..---o_o_y---oou----
25 KOA235646 CAMBHAFTASSEM:BLY'----v,--------'-------"--0»-
26 ’K0232770 SPRmG-ac’h.laﬁflg l‘.!lI!Ill‘.lt."‘.l-...‘..l.'.-.
27 K0275066 SPACER-camshaft,.DOﬁ" ---:"-'--------o----i--oo UAR
! 27 . KOZ?SUG? SPACER-‘camsha.ft,'.DlO" av s st seasseannussendadas DAR
28—1{0 235053 : Pm-camshaft .'..----o-o------.oo.--olooni---- 1
29 KO 230265 INSERT - intake valve Seat eescersccooncoseondiiocn, 1

__________.........______.._......_.__._———______._..._.}
= ped bt b B BD B RO DO B

{ |

Printed in U.S.A, - ' N May 1978




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS . 9

6 4 4 CRANKSHAFT.PISTON — CONNECTING ROD

. . w» \
REF. PART NO, DESCRIPTION . S REQ'D
1 NSS - - . ~ PISTON AND ROD ASSEMBLY (Std. size) ««ovevwvv.n ene 1
5 KO 236763 . RING SET - piston (For oversize, See item 16) <w.cossis 1
3 NSS © RING - tOp cOmpression ««.svesccasssscnenaass 1
4 NS5 RING - 2nd compression (Includes expander} ..... see 1
5 NSS. - RING - oil (Includes expander) . ...... T |
6 KOA237401 ¢ PISTON ASSEMBLY (For oversize, see item 15) + .. ... D |
7 KO 235811 e REJ’I‘A]NER-pistonpin erecsesasarasssasanens 2
8 KO 235803 PIN-piston +-ccaevevecancnaenn weeemedneres 1.0
9  NSS © PISTON +evecansenes- Creenen I |
10- KOA237344 CONNECTING. ROD ASSEMBLY «(For undersizé, see item 18} .. 1
11 KO 235003 - WASHER - special . +:+.eensas T R
12 92- 6 . LOCKWASHER - 3/8" «...an e teeeaeaae ceee. 2
13 KO 236611 SCREW - cap, connecting rod ... vevceanssnvens 2
14 NSS C ROD -~ connecting .o e csrcssanecosanas veessaa 1
-15 KO0A237403 PISTON ASSEMBLY =..010" oversize .+.%-s.cccese ceeans |1
15 KOA237404 PISTON ASSEMBLY - 020" oyersize .. s00e - |
15 KOAZ237405 PISTON ASSEMBLY - .030" oversize i..ceavenn- P |
16 KO 238764 RING SET - piston .010" oversize .«:i..sevevcns T |
16 KO 236765 RING SET - piston ,020" oversize aecsesseoaancsscsoss 1
16 KO 236766 RING SET - piston 030" oversize «cucveerccsvnaevens 1
17 KO 235868 . © PIN - piston .005" oversize .« sccenocccoans T |
18 C 18102 ‘CONNECTING ROD ASSEMBLY - ,010" undersizes «««sisess 1
19 R 16287 OJL SEAL - crankshaft rear s sesocevevsoveroncce e 1
. 20 4003% BEARING - craankshaft ball -+ e vvemrsencsrasasenanas . 2
(f 51 W  5063-S KEY.- 14" Sq. x 3/4" (Pump Couplingy +«.esvuavenacnn .1
22  KOB237034  CRANKSHAFT  cssvvesedacacarroccss ereaan U
‘ 23 A 27001 KEY - flat 3,16 x 3/16% x 1-3, 8" (Flywheel} R
24 € 18097 OIL SEAL - crankshaft front ««eccecsiaesvvvarescroneans 1
.25 C 18095 WASHER - 578" eovsesscdmroranavansnroassns A |
" 26 131- 309 NUT - special Marsden 5/8" NF +. v ocecccceas eraeses 1,
27 C 15060 - = RETAINER - external 1/2"1D ««o ... caaamesr s hewans 2
28 KO 236504, SPACER ,020" «ovvecasrebannenecesacannves cen 2
29 KO 236508 ~ SPACER - 005" «ecser--. m h e e s ane e aare “esasseass UAR
30  KNA236507  GEAR ASSEMBLY - counter balance . ..cuew.«ov reeane 2
31" KO 236506 BEARING - gear assembly - -« ... e aiees caes 2
32 KO 236510 SPACER - 010" +cceevnasonansanns PR 2
33 KO 236559  SHAFT - counterbalance stub reeaaeeser iy eeaesas 2
Printed in US.A. o May 1874




) " n
. ,
" ' . v

10

oo ' ' . o ‘ o4 CASE MODEL €644 AND 646 COMPACT WHEEL LOADERS 11 ]
(' : ’ . . 644 €NGINE BLOCK AND ATTACHING PARTS
S oL C el - . , . R ‘
DR ‘ REF. PART NO, " DESCRIPTION , S REQ'D
«+ 1 - KOA236960 FILLER'TUBE - ctssosraeloccennuanrssassonnasay 1
2 KO 235175  oBQLT,- cylinder Head special (Length 2-1/2%) «.... Wieaewesa 8
: 3 KO 270889 = Wi H%E'R - cylinder head bolt »+ +% e o e n . e Waesaw 10
4 KO 236792 HEA_D_cylin‘der-.......\.’..‘...-'-......‘ .......... . 1.
5 KO 236705 ‘GASKET - head .« -~ =sses P eenereasmaas e Ceees 1.
6 KO 237064 GASKET - filler tube .« s+ s oeevae-s cheeerieaen vene 1
J ST KOB237182 - -‘BLOCK ASSEMBLY - cylinder, short {Includes crankshaft,
. ) , piston, rod assembly, camshait, valves, bearings and plate) . .1
s ‘ . 8.. KOA237033-A BLOCK ASSEMBLY - cylinder, standard bore .oescuvecen 1
' -9 KO 230170 = - INSERT - exhaust valve ««v--escaocnacnnans A
. 10 KO 235007-5%. GUIDE-valve «cesireciiacescoans saaa e 2
- 11 KO 230265 INSERT - intake valve ««'seesseee R
’ 13 41-° 18 PLUG - expansion "=« -«+. - feaasaa eemeeesssananes 1
14 113- 207 BOLT - 3/8" x 1™ NC hex plated  +: -+ eamesenans cees 4,
15 - 192- 21 _LOCKWASHER - 3/8" plated’ ««csvsoaniooennnns Fereass 4
16 KO 235025 GASKET - camshaft cover, »--«- ar e I
- 17 KO 235026°  COVER - camshaff gear @+t eiivuiaceracsareonenns 1’
18 192- 19 'LOCKWASHER - 1,4 'plated -+ -« .. eaeearaaas veee 4
19 113~ - 6 BOLT > 1/4" x1,2" NC plate, s euannncscacosnenes 4
20 KO 235353 ~ GASKETY; oil pan e h e e e Cieeeceeaanecens | -
21 173- . 221 SCREW - #10 x 7,/16" round head machine o v o v e v v ane see 3
22 193- 26 - LOCKWASHER - #10 internaltooth  + - oo everavetonnnn T
: . 23 KO 235950 T BASE-oilpdn sccccrsacaavaraaann esar e I
L . 26 C 14399 . DPLUG - oildrain. s--«v-eresioeans seeswraan eaes -
Sy . " 27 R, 16287 OIL SEAL -_t‘rank\?ha'ft FBAL s =s t st eassnanens TS |
ER - 28 40035 -~  BEARING - crankshaft ball ... Creaas ceeeues sesane 2
. - 29 KO™ 235757 . GASKET - shim, be&ring plate (312" -« .4 vresa e ee 17
‘ 29 KO 235070 - GASKET - shim, J010% crrorevvnronenvnses caeanans UAR
31 . K9 235815 PLATE - bearing -..\‘.‘...."-.-....' ........ T |
,32  192- 21 LOCKWASHER - 3, 8" plated » - - -« + + IR rreresnss 4
.33 113~ 207 BOLT - 3,8"x 1" NC plateil\---l'- 4 '
- 34 C 18097 OIL SEAL - crankshaft front LR 1
"~ 3% KO 235818 FLYWHEEL s v 0+« et ah i e e P S |
: 35 195- 543 WASHER - special, plated 21 32¢ ID x 1-3 8" 0D x1/4" «.e 1
37 131- 309 NUT.- special Marsden 5, 8" ¢ evvv v R I B g
8 . ¢ 14954 © DIPSTICK ASSEMBLY s evcaarotioorneen cevessee 1
33, A 27365 “0" RING - dipstick =+ o «-os Teieseasseonoeerane 1
42 KO 235748 STRAP - lifting crrrrasa s v i e e vesearenen 1
- 43  C 14358 NIPPLE — oil drain extension «e«sveesvcroceasonrvoan i
44 C 14906 -GASKET - plug,oil drain s+ e veco. R R R R R 1
.-‘ :
. a =
¢
\1

Printed in US.A | . L. May19%




1=z

- e st
:

3.

—

LT

\

\
\
v

" CASE MODEL 644 AND 646 COMPACT

 'REF. PART NO,
'- KO 237727
18097

18287
59393

230174
235048

275144
235025
235353
235757

235070
237306 -

72108
72100

231032
275341
235057

N o

WHEEL LOADERS 13

644 éncms BLOCK AND ATTACHING PARTS (CONTD))

* ' _DESCRIPTION . - @ REQ'D"

KIT - engine gasket and seal - =+ soc s voven cheveesee 10
,‘SEAL- cmshaft;rﬂntoil - a s s uaaw AR R ‘e ne n‘,“- - 1

SEAL-ﬁcrankshaftrearQﬂ ..... . e
GASKET ~ fuel strainerbowl +..... N R 1.
GASKET - breaker COVEY s+eesvssrcssssen'aonnsass - 1

GASKET - breathér «..ecceosvsecceescenvecesnnas 1,

_-GASKET.A-VRIVG'QOVEI‘ qol‘_-.---n----’----v’oo.nc‘---- 1

GASKET - camshaft geal COVET s e s s enconsanses I |
. G’ASKET-Oﬂpan "----.--_q;----oot-‘.ooq----.. 1
.GASKET - shim, bearing plate, .010" .ceveveenanannn: 6 -
'G‘ASKET-_Shim,.Dlﬂ" -----v----‘_‘-------..-non.ol“UAR.
'GASKET - cylinder héad «-«.oevenn cedessssannes 1
G-&SKET"fuelpumpﬂan.ge' .'7""".".'-'“ ----- ., 1
GASKET—C&I‘blII‘etOI‘ﬂange .I'llll,'l....llll'lvll 1
S_AL-breathel‘_" T e e st el tasd e TS FL el EEE e 1
ASKET ~carburetor air horn « e e e v s e s ssessssnanas 1
GASKEj‘I‘-oilpan(Notusedontmsmodel) T

May 1974

- o
i.' . =y,




CASE MODEL 644 AND 646 -COMPACT WHEEL LOADERS 15
BAFFLES AND SHROUDS ~ 644
- REF, PART NO, - DESCRIPTION . ‘ . REQ'D
1‘, 010492 DEFLECTOR"'engineair ----- n-o.--o--oc.oooo-’.oo 1 .
2 C- 12603 CHANNEL - deflector .cevevessssssassnsasancaan 1
3 113-"° 6 I{BOLT-1/4"x~1/2”NChex Ceeterenasensediennansa 2
4 KO 235955  BAFFLE - cylinder head ....decienceacciannennnns 1
5 . KO .235368 BAFFLE - carburetor side air ... cv v e e s nsnsonnass 1
6 KO 235207 PULLEY - engine starter +...eceveecancns e e 1
7 ., C 14345 BELT - engine, starter ~ generator ....isevessseress -1
8 195- 1515 WASHER-1/4" t‘--..l..tllll; --------- AT " e e 4
9 KO 235054 BAFFLE -cylinder - ....oneensctacnnsceanss I |
< 10 175~ 436 SCREW - {/4" x 5/8" NC truss hd, phillip§ .ecesvsens.a 4
‘ '11 KO 235951 . HOUSDIG - blOWEI' s'e s a s a e s amnE se e N " EEEEEEERE N 1
13 192- 19 ' LOCKWASHER-I/4" IR R EE N N ""'. AR EEE] ‘10 !
BAFFLES AND SHROUDS -~ 646
1 ¢ 18129 SHIELD - enigine heat ....i.. . AP |
2  182- 525 SCREW - #10 2 3/8" NFpan hd. .,.......0040. cireeaes 2
3 192- 18 LOCKWASHER #10 M EEEE ] Y EEEE R a s s wve ‘- 2
4 195~ 513 WASHER - #10 . L ... .icineneecasasnnnnsse reseas 2
5 C 18385 ' SHIELD - heat, engine top P esessenmnaren T |
6  187- 484 ‘ SCREW - #10 x 1/2" hex hed, self tap. tesssseseecanas B
L “‘ 4
‘ -
' -
I."‘ -

F,
ren




. . g )
) i CASE MODEL 644 AND 646 COMPA‘CT WHEEL LOADERS 17
» GHOKE THROTTI.E AND GOVERNOR

’ ' REF. PART No, - ' DESCRIPTION , . ¢ " REQD

1. ¢ 18311 CONTROL - throttle(644) ".............‘_.,........... 1

1 C -1821%. CONTROL -~ throttlé (846} e« =»»+« T |

. 2 C 12224° ~ HANDLE - throttle control,black s+« ceco s v sreseteae 10

3 C 18312 CONTROL—choke(644) S ieeeeesa e AR RERRRNS

3. C 18270 _ CONTROL - choke (846) »vsvoves s as e D R

4 T 14506 *. HANDLE - choke control, white - - : S S

5 ° 111- 1 BOLT - 10-24 x 1/2" roundhead squareneck feeennass 9

6 q192- 18- LOCKWASHER - #10 Std, plated -~ v+ v» -~ AR R RN = 2

7. 129- 17 ° NUT- #10.'.241;,‘13“51 ":""'“"""""',‘ ........ 9

8 KQAZ237653 LEVER -~ ZOVEeInOr = rv+ssssraassceanas I......-'.--: 1

9 .15' . 420 ‘BOLT*I/4"'K1—I/4"NCI‘IEX AR R s 9

. p 19 195- 515 WASHER-I/‘!"plated' tecserrs et rere e nstrre D
' ’ a 11© 25- 104 NUT -1/4"hex +cevvsseceracenannes R RN U
' - : 12 KO 23549_6 _ SPRm’G_governor o-o-o---.---.'-'-.a-.o-;:!’.,_--...o. 1
13 192- - 19 LOCKWASHER - 1/4" plated <+ +™ceeseoean MR R |

14 C 18008 WASHER - thrust - <+ voreeenn seesesaasraseernes ]

f 15 K02756_90 HWASHER—WaV}" -.'noooto--oo--’--‘-.onooo-o.-n.o---' 1

@ . . . 16 KO 231052 CLAMP - swivel, wire. «eee v R R h
: : : : o 17 KO 235086 LEVER --speed control  « .+« e
. ) : o 18 KO 235085 'SPACER-Speed control bracket R eransae 1
) - . 19 KO 235084 BRACKET - high speed stop - -+ . Lo v s es e T R |
: 20 129- 37 NUT - #10-32 heX * sveovsoees feeeeeaeaan ceeseaee @
7 _ o 21 162- 18 .- LOCKWASHER - 3/16" plated «xsvorrenessnssnnnnnn 1
: < 22 A 10326 JOINT -ball «ceraeercacssvensnnns B |
’ 23 KO 235277 - ROD-throttle evsessssscacessessatsvssacninsns |
' Lo , . - 247 KO 235278 RING - retaining, throttle rod . s+ s e Ceceriasacann 1

: I 25 KO 235476 = BUSHING - governor cross shaft ~«« .. . teesssasaenanan 1

' 26 KOA235256-5 SHAFT ASSEMBLY - gOVErnor Crogs «eesssscesessaases 1

27 C 18103 " BEARING - needle governor-shaft «. ..« R LI T |

28 KOA235743-8 GEAR ASSEMBLY - gOVEInOT «-cseosvcsccsoncssonsss 1

29 KO 235125-S SHAFT ~ governor stub ecseeenserse B

36 C 18099 WASHER - governor stop pin =~ s e-scsvencsainsenceass 1.

° 31 KO 231355 PIN - governor StOp e es«as>» eeseeta e cenens 1

32 KO 235900 BRACKET - throttle cable R EE e L !

33 KO 235603 .. CLIP-DTacket eescecasantosassncnsssvatnsasns .. 2

34 KOA238919 BRACKET - choke cable s «sasscosasosasaes Veev e ee 1

.30 169- 95 SCREW - #10 x.3/8" NC fillister head .«ss v e suereas 1.

PTO CLUTCH AND LINKAGE

) 1 C 18254  CLUTCH ASSEMBLY - less screen, 644 (repairs page 26) +one 1

1 C 18255 CLUTCH ASSEMBLY - 646 (repairs page 25) «e v+ vvveeoaea 1

2 C' 17879  HANDLE -clutchengaging «seessossrocavsncaavssnns-l

3 C 14728 GRIP—clu'i:chhandle‘----‘--_--.---.----------g------‘l

4, C 1,7681 ) ARM—cl'utcllpivot --n.oo.-o-q.-'-]-‘-oogn'-."'-nou--ou.1

5 113- 113 = BOLT - 5/16" x '7/8" NC hex R R R R R R R 1

s 6 192- 20 ‘wCKWASHER-5/I16"...._..'...’....._...._,.3......'..1

'7 195"’. 521 WMHER—s/IGH lll.DlllI-l.l...ll'.l.l-._‘.ll.1‘1

8 195- 525 WASHER-3/8" -o-.....llli..'lOC.‘lIlliic-...l. 1

9 13&. 48 Pm-cotterlfalrn}‘1"'."""""'""-"""""’:’" 2

10 C 18279 ROD-clutch(BM)‘ .-------.'.-o-----ooor-o-----coo 1

10 C 18280 ROD-Clutch(Mﬁ)l‘..-..-'.:.......-:._-.-I..r._--.-.. 1

i 11 c 16682 G:UIDE-ClutChrOd,e‘;4""'"_.."""""""."" 1
i . 11 C 13825 GUIDE-clutchrod B46I¢.l.l..".ll.i."'.'l."'..'. 10

(’ \2 g ‘, . 12 113_ 207 R BOLT 3/8"}:1"N c hex..---—---ooo-----.o‘--.o“ool-. 2;

o 13 195- 525 WASHER - 3/8 ."”.””””'..“.”.”..-.'..,_.. 2

- 14 131_ 178 NUT lock3]8"Nc hEx"r""""“'°‘l""7"""' 2

. T ‘ : : .. printedin U. 5. A, S _ - __— May 1974




-7

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 18

AIR CLEANER - 644

REF, PART NO. DESCRIPTION - REQ'D
1 KOA235100 AJR CLEANER ASSEMBLY +secsscsa. L e |
2 C 26703 . NUTA_-W‘i.ng:i/a"NC-_----~-‘-.--------_---------- 1
3 NS5 - " BASE ~ air cleaner (order KOA235100) «o2sseeesacns 1
4 ©~ NS5 COVER - air cleaner (order KOA235100). -+ ¢ s e s s s vssean 1
‘5 A 70000 ELEMENT - air cleaner «ceeceeccassooss T |
6 KO 275341 GASKET - air horn sesesserrenaena ceeresnasies 1
7 177- 94 SCREW - #10 x 5/16” NF fillister hd, s ceveasscrssovsaa 3
- B 195- 512 - WASHER ~'3/16" «cceace.. srrveeniasasaarrrtnana 3
}‘9 1

KO 237421 PRE-CLEANER (Optiongl) treerarreenana s heresstesre

AIR CLEANER ~ 646

-1 129- 900 NUT - wing #10 NF .:........,..--..‘......_.-.-'..-.. 1
2 195- 512 WASHER - #10 =+=s2=c= sereserena. .ﬂ....‘:......l.. LRI U
3 C 18629  COVER - air clener ===+« B U S 1
4 . A_ 70090 . ELEMENT - air cleaner’ ** *r=s s vt evevncans rere 1
5 C 13628 BASE__aircleaner ."""""";’-'t. ------ ‘-.-n.:o-- 1
6 - A 28077 "O".RING—I-'?/].G"ID “as s s esese L R R LI |
7 174- 222 © SCREW - #10x2-1/4" NF rd. hd. mach, =+« A
g C 19170 CLAMP - air cleaner «+ s v v+ cresna rassacniesseane 1
9 192~ 17 LOCKWASHER - #10 cocaconnses csssisesessavssen 1
10 120~ - 77 NUT - #10 NFsquare sesscssesscsaccans P |
L ‘ .11 KO 23721 PRE-CLEANER (Optional) « « «« ... R TR W
12 C 20261 HOSE - crankecase breather........... SEREEREE venes 1
&
(? A
Printed in U.S.A, - co ' : : : ‘ May 1974 .




.CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 21

CARBURETOR=-64 4
- . _ , '
"REF, PART NOQ, . ‘ ' DESCRIPTION - ‘ , REQ'D
, KOA237490 CARBURETORASSEMBLY B4 ... iiieii it iv el
'1 KO 200380 : SPRING - tension, idle adjust * < euovuoervanennnn . .1
2 A 72092 SCREW-ldleadJust et st srranan D |
. 3 KO 237489 NEEDLE - main fuel adjust cetecerrasrairsrsaeneeal
4 KO ' 200383 . SPRING - fuel adjust “ee et er e ensrrnasresenval
) KO 275231 "NEEDLE - idle adjust v v .uvesenerenonnenneaeananal
6 KO 200380 SPRH\TG-1dleadJust .'..........._'..,............1
7 A 72079 - PIN-float  +v'vevss S 1
8 " A 7208 | FLOAT-carburetor certesasesaaun ‘asscesssaeneral
9 A 72080 BOWL - carburetor .......ceeuvinnass tesrracnsaal
10 A 72084 SCREW AND GASKET ASSEM, - carburetnr bowl raeresel
11 A 72103 KIT - carburetor repair ........ SRR essrsaansal
12 NSS INLETNEEDLEANDSEAT ASSEMBLY resseenaaa R |
13 NSS GASKET -DOWLTINE uvveevennunsscnnonnncennaal
14  NSS GASKET - bowlbaffle o vv.0... T |
15 A 72083 . GASKET - bowl screw ..... P
FUEL PUMP~64 4
1 KO 236387 - KIT - fuel pump (for KOA236205) +uvvivenunaivannnnnesl
. NS5 VALVE ASSEMBLY ...... tesivesannanas terensnad
i , NSs GASKET - valve ....... cesesneans R I -
oL , NSS - DIAPHRAGM ASSEMBLY ..... I
‘ ' " NSS . * SPRING - diaphragm ..'..........‘............_....1
‘ NSS ' GASKET - valve ., ,.......... cerresaeireaaiiaaal
2 . 72108 . GASKET - fuel pumpmtg. +~..c0oeie. .....-'.........1
|
q &
Printed in U.S,A, , . : ' April 1972 ,
3 _‘?b ' o . . !
T L




=22

il

e e

=

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 23

.o

REF., PART NO.
KOA237490
A 72100
‘C 10678

' 214~ 251

192- 20,
113- 103
KOA236205
T1- - 410
10 183- 60
11 KO 275341
18274

o =] i OO

10657
14890
18275
182373 °
18133
11529
11545
18190
21 173- 215
22 129- 504

e
N
OOOOOOOOB;O

Printed.in U.S.A,

C 15007 ¢

72108

FUEL SYSTEM | -

o DESCRIPTION - " REQ'D
CARBURETOR ASSEMBLY (Repairs page 21) =+c+seeecsaas
GASKET-c‘arburetorﬂ.a.nge s sssscenesanssanerraas
Ewow-fuelpumpandcarburetor s et os s res e a
CLAMP - hose '..-.........................'...ﬂ..'
HOSE ~ carburetor 5-1/4" ecccccccccastneranscnses
LDCKWASHER5/16"'""_""""""""""""‘
BOLT‘-S/].S"XI"NCIIEX frrrrsssccasnstes v
PUMP_fuel’M4(Repairspage.21) Presras At s bearnaas
SCREW.1/4"x5/8"NCfmisterhead ---u—-‘--o‘-----o
IDCKWASHER-1/4" R e
GASKET—&]‘.I‘I’I.OI'H,‘_"'""‘"“_“"'-",'“"""‘
HOSE - fuel line, réturn 77" =+ =+ssscssceccrcccsvcns
GASKET - fuel pump mounting, all models +.v.vacdanens
ELBOW ASSEMBLY -fueltank ssss s sttt esvsencence
CUSHION - fueltank eceveesoessanaasssfecesarens
HOSE-fuelline52"'(644)---"°""'-"""‘°°'°°'
HOSE-melﬁneM"(Mﬁ) -oo--o-oao‘o.------a-c_-‘o.
TANK -fuel v« svessncscnsaccrsssnsannssasnnse
CAP - fuel tank (Includes Insert) «+ceesevesasanasusas

INSERT—fuelcap I-I..ll.."...?...lllll.ll.l.
STRAP - fueltank mounting -receveeedvecsccannnaas
SCREW - 1/4 x1/2" NC round head, machine, zinc plated "« .
NUT-Squarel/é"N"c T E R R R T R

DO D3 DO I b=t 1t bk b B3 bt bt b BT B9 B B B e b

"B s B e o ®o s % ® & % 8 % & & " & = & =

S

<,
April 1972




“

N it w— ———

.

——

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 25

- Printed in U.5. A,

m_smbsmt,mﬁ s e l!ll.l.‘.‘.._..’..t‘...‘.'.

s

. Nov,, 1975

, . CLUTCH ASSEMBLY (PTO)
o _ REF, PART NO. DESCRIPTION ", REQ'D
oo - . NSS . CLUTCH ASSEMBLY - less screen {644) (order C 19276) -« ... 1,
. NSs CLUTCH ASSEMBLY - {646) (order C 19197)» -~ cs s s eecenns 1
1.+ C 15721 SCREEN - grass (644) scesevirovannnas L |
2" C 18245 HUB-clutch(ﬁM) s s s e et emasanmannnss PRI |
3 C 15718 PLATE - clutch (644) ++svvceceennennn veasas A
4 164- 40 SCREW - 5/16" x 3/4" NC flat head socket (644) «oveeaa. 2
5 193- 76 ‘ LOCKWASHER - 5/16" counter sunk ext, tooth (644) «<'v.."2
6 . C 1420 DISC - friction e e s veveverrnannna e
7 C 15515 WASHER -~ SPIing s s s e vrans e as teesenaans sesee B
8 C 15557 WASHER - spacer 050 ...... sesesessssassasassas JAR
9 Cc 22871 PULLEY AND DISC ASSEMBLY -+ e s cssesvnnansancss 1}
10 C° ' 23245 BEARING - cam and pulley s ccsaceovevsnenaneanaas -3
31 € 15556 WASHER - spacer 010 «c.esinersncacaasamasreaesasJAR
12 NsS CAM - clutch(zservice with (2)C23033 cams and (1)C23512 arm) 2
13 C 16786 SPRING-clutch s e+ esesstsnssccasonnna srsesses 2
14 C 182_43 WASHm—Spacer -----'--.--u-o.- ...... '---‘n--'o‘. 1 ’
.15 - C 18244 SPACER - hub te s s s eer st s s asesrsse s anas ]
16 O 2815N “WASHER - 17/32" (644) e e sneasnnassesonsesnsanas 1
17 C 18242 BOLT - 1/2" x 3 - 1/8" NC hex, I.H, thread (644)« weacaass 1
18 C23512 ARM-engaging’ B T T T T - 1
18 C 16616 FAN - cooling (644) «ccstenccencres P osensnnnann 1
20 ° 113-- 207 . BOLT -3/8"x1"NChex(644) ¢ e v evevonseosnninnas 4
21 192- 21 LOCKWASHER,._S/B" (644) +c v vovevencncnsocanan «» 4
22 C- 19876 PI‘ATE-clutch(MB} olao'-"i;o-‘--'nA.--o.otoo---.- 1
23 193~ %6 LOCKWASHER - 3/8" counter sunk, ext, tooth (646) -«.... 2
24 164- b1 SCREW - 3/8" x 1'* NC flat head socket (646) seavsecens 2
.25 C 18263 WASHER-SPRCEI'(MB)....-.-.'....-'.-'...-......-o 2
26 C- 17618 SPACER-hub (646) +-sevevevcesncnvnsnvssnaane 1
27 ' C 18291 . . BOLT-'?/IB":;?A/S" NChex{646) ..ccvnvnnannana -1
- -C 19472 KIT_Stubshaft,M4 -on.------v.-u-u-o-o--c‘oa----1
C 19876 1



25A

S
.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 25B

REF. PART NO.

C 19276
T 19197
1 .C 15721
2 C 18907
3 C 15718
4’ 164~ 40
4 164- 50
5  193- . 76
5 193- 56
6. C 14291
7 C 15515
-8 C 15587
9 C 22671 .-
10 'C 23245
11 C 2159
11 C 15556
12 NSS
13 C 16786
14 -F 59014
15 C 18908
16 O 28B15N
17 ¢ 18%40
18 C 23512 -
19 C 16616

20 113 207
21 192- 21
22 C 19196
23 C 18263

24 C -18291

f

K

Printed in U.S.A, -

. CLUTCH ASSEMBLY (PTO)
. DESCRIPTION . - - ' - REQ'D
.CLUTCH ASSEMBLY - less screen (644)++ « < . .« Peseanene

1

1

1

1

. \ 1
" SCREW = 5/16" x 3/4" NC flat head socket (644) - +»+seses 2
2

2

2

1

6

T,

CLUTCH ASSEMBLY - (646) v e s o cssvnvasresssanssan
SCREEN-.gI‘aSS(ﬁ_‘l‘l)'.....--,.-.....:..;-.....’...
HUB-clutch(644) ‘-.-'---rooo--.-‘-o-o.ooonoo.oln.
PLATEﬂclutch(e44)‘----a-..---o-n.-o_oc'o-ololu

SCREW. - 3/8" x 3/4" NC flat head socket (646k » « «'» = s+ - «
" "LOCKWASHER - 5/16" counter sunk ext, tooth (644) « + s+ ¢« .
-LOCKWASHER - 3/8" counter sunk, ext. tooth (646) » « «'- « »
DBC-fricﬁOn c.----ooo;oo'-.-’-liuo‘.onto-o-nlcn
WASHER-Spring semmacs re s e s e s et s ananaseenun
‘WASHER-SPE-CEI;.OFJO -t:--------'----o--o-;u0|oUAR
PULLEY AND DISC ASSEMBLY - clutche+«eevssseence T
BE:ARING-C&MMFUHGY'--'-'--'-'-"-0""'-' 3
WASHER—Bhim.Oos"-‘“'j"""'.'""'""""“"‘UAR
WASHER-Spacer‘.UlQ"-----;.......-......,....UAR [
CAM - clutch({service with (2)C23033 cams and (1)C23512'arm) 2
SPRING-CIﬁtCh“-o-..........._.....‘......-.... '2'
RmG—retaining.—._...............-.....‘.. -----
SPACER - hub (644) ¢ ¢+ «scennanannenriasrnannas
WASHER7‘17/32".(6'44)--IO-----,.-.-'--_-o--oa-.--
* BOLT - 1/2" x 1-3/4"NC hex L.E. thread (644) .. .. ... .
ARM_:engag-mgI.'l.Cill ----- .ootu-oao.l------‘
FAN—,cooling(Sﬂ).--c-o-oo------on-noonoul--.
BOLT - 3/8" X 1" NChex (648) « i s evevsossnsssanas
JLOCKWASHER « 3/8" (644) s e n v vs s ncsecscanreanan
,PLATE-clutch(646)--.......-........_.I..g.....
“WASHER-SP&CEI‘(646)-""°'°"-"'---."-'3°"'
BOLT'7/’16"37-1/4"NChex(646)_-----001loo.-.---

— DDt R b b e

. Nov., 1975

-




i AD A -

[T

=

D00 -1 s O BD [ b iy

[yl
|l ]

12
13

14

15
16

17

18
19

20 -

21
22
23
24
25
26
27

27

28
28
29
30
30
31

33

4

EF, PART NO,
C 17534 -
C 17533
C 17563
C 18024 .

113-
192-
195- 104
. 128- 103
C 17598

207
21

C 1623%
102 .

“113-
C 19018
187- 1046
219- 17

C .17657 .

C 18201
C 17656
187- 1080
C 17653
113-
192- 21
C 18193
'C. 17647

187- 1036

C 17662
111- 340
192- 21
129- 103
C 18003
C 18586
113-
113- 410
192- 23
129- 105
131- 165
C 18055
C' 10898
'195- 521

<

206 -

412"

vy . -

CASE MODEL 644 AND 646 COMPACT WHEEL

+

" DESCRIPTION
FRAME -~ main (644} ... .00 e v
'FRAME - main (646)
PAD - foot, L.H.
PAD-foot,RH, .......
BOLT - 3/8" x 1" NC hex ,
LOCKWASHER - 3/8" . ...
"WASHER - 3/8" .......
NUT -3/8"NChex......
TRAY - battery' - .......
STRAP - battery hold,down
"BOLT 5/16"x3/4"NChex ....
" PIN-axlepivot v v i e ieneveaaan
BOLT - 3/8" NC indented hex head ',
FITTING -.1ube . v it cvnvonsa
GRILLE - frame
GRILLE - insert
PANEL - head light

LI I I I I Y

LR B LR Y I B Y Y
- ¥

L]

L] L ] L] -
- - » - a
R T T T A ')
[ ] L] L) . . !‘l

-
L] -
L] -
- -
- .
- -
. -
-
.
Y
-

L N L L I R I I

BOLT - 174" x 1;2" NC hex slotted, black

NUT - 1/4"” tinnerman
BOLT - 3/8" x 374" NC hex
LOCKWASHER - 3/8" ...
BUMPER - rubber, HOOD
PANEL,-dash ...........
BOLT - 1,4" x 1, 2" NC hex sclf tap,
SUPPORT - grille '

* = s o

LI SN Y A R R R A )

LOCKWASHER - 2.8 .., ...
 NUT - 3, 8" NChex ...

HOOD - 644 ...

H.20D - (646)

I I I S R R R Y I Y L}

BOLT - 1,2 x1-3 4" NC hex (engine mounting) .
BOLT - 1,2 x L-1 2" NC hex ileft front engine mounting)

LOCKWASHER -1 2"
NUT -1, 2" NC hex .

NUT - lock 1, 2" NC hex jlll‘l'l 'tl.t-;ft"frunt

PIN =Jatch
PIN - safety .,...%....
WAS"HER - 5,167, .

nnnnnnnnnnn

’

L A N

« ¥ « B & &

..

a m - A @ - s =y oo

.

P N

HOOD,.FRAME AND GRILLE

e

BOLT - 3 8" x 3; 4" NUC roanl avad, s:uare neck

R T T R I

-------------

-

» » - - [ ] » L - - - - -

PO SR T R B

LOADERS 27

*
.

* = a2 &

LI B )

e e

. - . - - . Ta » - ] L)
S a4 T B B ¥ &2 8 & % » 8 u s
* & ®'® B 4 & 4 "% & 2

» - - L2 -

engine mount) .,

1

REQ'D

13

P S}

. & a a = B &' 8 &
: .

P T
.

A
ot

e * E o s e e v e

- - - - - L » - -
s * v & & & 8 & ® 2
- = L] - L - .-, B I_I




'CASE MODEL

T

644 AND 646 COMPACT WHEEL LOADERS 29

SEAT,FENDERS AND TOOL TRAY

REF, PART NO. DESCRIPTION REQ'D
1 -C 17488 SUPPORT - seat, front .. .. .00 eeeeecenncsenn ceseess 17
2 C 17485 SUPPORT - seat, rear ............ . asssese 1
.3 113- 424 BOLT -« 1/2" X 1" NC-heX v v, T
-4 113- 433 BOLT -1/2" X 3/4"NCheX ©..vvvewucen. eecaremnne 2
5 192- 23 LOCKWASHER - 1/2" ..t iencnmennns ceeana eie. 4
6 C 16430 TRAY"tDOI ..‘-'--- --------- oo‘--- ----- L N 1
7 'C 18429 PIN-seathinge .......%0ceeen P |
8 C 18217 - SEAT ...... Ceecsccrsasaans R I
9 Cc 15410 CUSHION - rubber ........00.. et emenna csesews B
10 195- 2021 WASHER- 5/16" x1-1/4"0.D. ......... sessaaenanes &
- 11 .26- - 524 . BOLT - 5/16" x1-1/2" NC hex’ ...uvu.cuen...’ chenseas 4
12 C 14534 “BUMPER = S€al v ovevevscosnsennes et reraesaas 2
13 121- 106 ° - BOLT - 5/16" x 1/2" NC hex flange srresaeassans veu. 14
14 C 17152 HINGE'- seat .. ......... e s aran s s sasnann ens 1
15 C 14728 GRIP - shift Jever ..., ...icvsveonoanan I |
16 € 17456 FENDER« LH. . \..iveeveenencsunnes R |
16 C 17457 FENDER- R.H, ", .....00vveevnnna teecacnnnensene 1
17 . C 17491 LEVER - shift emecacenrnnan et ceeerennenena o1
18  195- 2029 WASHER - 7/16" x 1-1/4" ....... B |
18 C 17216 SPRING - shift lever ......... ceteceennas A |
20 C 17066 WASHER - cpped v eenvvveccrnwoms B |
21  131- 178 NUT -10CK 3/8 " NCHEX " 4 cevovevonenna B |
22 113- 257 BOLT - 3/8" X 2-1/2"NCHEX  wevuwuwn. cheaes Ceeaaea 1

April 1972




Lot

o~

4

[

5

& =

)
-l

= 3

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 3t

FRONT AXLE AND STEERING GEAR

vy . . .

. REF. PART NO,’ DESCRIPTION. R REQ'D
1 . C 17286 - AXLE-front ... v.ouenerveceeenononanssnasns 1
2 - C 17399 SPINDLE - LLH, .t ueieennnananns crreeenn S |
3 C 17398 | SPINDLE-RH. ....viecduiieciennnnneeennsanes "1

.4 126- 32 KEY - 1/4" x 1-1/4" woodruff . .... B |
5 C 17407 "ARM - upper Spindleé ... veeee e seectrvennna PO |
6 113- 417 BOLT - 1/2"x1-3/4"NCheX +uvuoeeuoens crseinanans 4

i 192- - 23 LOCKWASHER + 1/2" ...... Ceeemessasivetnrnnaas 4

‘8 195- 536 WASHER - §/16" "L ... .1euiecnsscncncavasomennmnna
8 . C 17684 . WASHER - thrust . .ueseeeoees et eraresaeaeaenn 4

- 10 A 59939 RING - retaining et eerienscnaarenanneenan cees 1
11 C 12888 BUSHING - spindle v .%v.... cereea. craeraeeaa cees 4
12 C 18248 .. SPACER - bearing ...... cerierareseeanaanse teees 2
13 218- 17 ' TFITTING=-lube ...vcov.w. et sttt st ee ces &
14 C 13106 'COVER - lube fitting ......... e teeseeenaaana veee 4
15 C 17401 . TIE ROD Cheesemmsasmasasreveavebsanesonns . 1
186 C 17402 ROD -drag itk ..ot evnevevcannomunenonses A
17 'C 17404 °© BALLJOINT-- R.H. thread , ..... e seseerenaa ceen 2
18 C 11501 BALL JOINT - LH,thread . ...uueeecoceensonanann 2
19 129- 127 . NUT - 5/8"" NF hex ceevseseaastainee eessanas B
20 192- 25 LOCKWASHER - 5/8" 4 .vverneeernnann Cheenreana . 4
21 129- 327 - NUT - 5/8" NF hex L.H, threai ........ QPP P

22 C 18014 WHEEL - steering ..... e S R 1
23 .C 12975 "WASHER - 5/8" ......0.. Creeanesasaeaann A §
24 131- 356 NUT - lock 5/8" " NCheX v evueuwensan s aveaaasn PR 1
25 C 18016 CAP - steering wheel cier e e P |
260 C 15096 - BUSHING - flanged nylon . .u v eewe.. e sesaanrsanren 1

“27. 128- 16 KEY - woodruff #9 .. .ienvnonerssnnnnaceannannnes 2
28 C 17572 SHAFT -'steering ......0.. v ease . S |
29 C 17708 © JOINT - universal ...vevevesesesesesoe e e A |
30. 178-. 860 SETSCREW = 1/4" X 3/B" i vveteerrvenennnnennnns ve 2

31 C 17255 . BEARING - oilite ...eeesean e e et e en e 1
32 C 17570 PLATE - steering ......... et he e A
33  129-. 105 NUT- 1/2" NCHEX eevereveeoasa D - |
34 C 17252 - GEAR - steering "....... S sesssssecsesasseenanne 1
35 . C 17256 BEARING - thrust, universal. ......c0000u e |
36 C 17257 = BEARING - thrust ...a.... e bete e e A §

-1 3 C 171550 - WASHER - 3/4", upiversal ...neeeaeassieninmonasss 1
38 O  5904-AB RING - retaining, universal ...... |
39 195- 2115 . WASHER - 1/2" ..t vivitvreerasnonnorovnnasns -1
40 A 34428.  RING-retaining . .uvseoeosseossasanaseansan O |
¢
Printed in U.S.A. = | S © April 1972




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS. 33

1

2
3
4
5
B
7
8

w

1
1
1
1
1
1
1
1

D
1
2
3
4
5
6
7

OO0 =1 Ok L3 DO -

" -REF. PART NO.

C 18026
C 18029
113- 208
131- 178
138- 92
C 18105
c 17541
113- 5
131- 1102
C . 18278
C 14346
213-  4-
141- 4
132- - 310
C 14187
'C' 13526
' C 18305
138- 77
C 18306
'113- 412
-192- . 23
129-.. 105
C 10316
A 30064
.C. 18299
132- 49
25- 1312
C 10822
D' 29266
T 27809
Cc 18301
C 19163
D . 29267
C 18300
©C 13168

Printed in Ij.S. A,

-

. PIN - clevis

" BAND - brake ...

-

' BRAKE ASSEMBLY

. . DESCRIPTION . REQ'D
PEDAL-bI‘ake 0".‘.‘.‘.0.00-‘.‘..‘....l..-C-...ll
BRACKET ~ saddle +acivecases.
BOLT - 3/8" x 3/4" NC hex .
NUT -10ck 3/8" NCHEX cccvvassnss
PIN - roll 3/16" x3/4" ...

O N A N T R I RN
--------------
L N N R

LRI I R B O B O B I I N B A Y

LOCK-brake s s e s s esav e e s _-‘oln..----'--'no
- SPRING - brake lock . : :

BOLT - 1/4"x1-1/23" NChex ...
NUT-1/4"NChex .esune
SPRING - brake return
ROD-brake ....:i...
CLEVIS

B 5 6 B S s A E A A e SN s R EE NS EaSs

PIN - cotter 1/8" x1" ...

PIN - clevis
ARM - actuator - .
PIN - roll 5/32" x 1"
BRACKET - pivot

BOLT - 1/2" x 1-3/4" NC hex
LOCKWASHER - 1/2"

NUT‘-l/z"NChex % F ®m P B A b & = B A W oapa B R E B > ---’---‘ -----

FRONT AND REAR WHEELS

WHEEL- re‘ar 0’,-----.-.0.-0'-.
BOLT - rear wheel
' CAP - dust. ‘
PIN - cotter 1/8" x1-1/8" + ..
NUT - castle 3/4" NC hex
WASHER -~ retaining
CONE - bearing
SEAL-Dearing +sesvesvevosvanas
NUT - stud, wheel iront ..
HUB Assembly, includes cup and studs
CUP - bearing .
*STUD - wheel
WHEEL‘.-fI‘Ont- P T S PR

--------

© & A & & 4 2 B F E B S &S S S A s s 4B ed aSs s a8

LI I ) LR N N R I )

LRI R R ) LR R R I L

------ L A A N A N I I ]

LI T Y )

LEC R A B
LR A A A ) R R
YRR
l‘lll.ll.,l..l"....l

"o s e N ¥y

4 4 4 4 8 4B B S 4SS Eaar e TRTONSY

BO € D3 DY © Bo W DI 0O B b DI DO

.
(]
.
.
-
.

L]
L3 T I I
"

" August 1974




 CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 35.
'BUCKET AND ARM ASSEMBLY

EF. PART NO. ' DESCRIPTION ) ;
c 17311 ARM ASSEMBLY - bucket Jift ...... seressseesesnanrs
C 17322 , ARM-b‘I-legt --u.-----'---c.o.o--olo.l.n--‘-----‘
219- 20 FITTING = Jube s s s e s o s smac s sassorsennsssssnsnasens
C 18249 LINK - bucket cvHDder «.oseecscencecasssnsssansas
C 17326 . BUCKETASSENIBLY’ "Ioader s et vass s nennna v enes
C 17337 ROD - arm assembhlymounting .« v evecivsscscenananns .o
C 17987 COLLAR evevvensosvssansnnnas sesseaaas cecsnseas
C 17338 PIN - cylinder mounting ...... b aeesiasasnans srensh

. -, 138- 2005 PIN - spiral 1/4"x1" ..eeeen s eersieascaraens ceen

- , 10 C 17334 PIN - bucket mounting, 3-5/16" L. .. .vcensarrracscvens

‘ 11 € 173386 "PIN - 4-15/16" ...eiceane ceenscanss PR sasenea

m
5
g

© 00 =1 O ¢ €0 DO I b

12 C 17336 ' PIN-4-3/4" ..iceeecnesenss v esaeanesanan
13  195- 549 WASHER - 13/16" ..... ceseane.
14 ., A 33531 RING - TSlAIMINE  « v v cecsomsosuroancrssnos A |
15 C -18145 BUSHING = Oilite + v easavaas W eensasasiaeseneay
16 195- 533 -~ WASHER - 1-1/16" +uveencecsrenasenss feaee e
17 132- 71 . PIN - cotter 5/32" x1-3/8" .c..o..oiainan SEEEEREREE
18 C 12824 EDGE - CULHDE « « e s s d v o nsmnsnanunense

-

e
H BNMNO O DN OLN

S

L
1

n
7-
«
H
[]
o Ty
[}
i
'
! i . 8
1 ¥ ——
1 ] —
o [] § ud - -
i P T N » 9
| T mAN
¥ R A1)
)
4

i

:
B 7 H
. ' I
' \ ] % "
i H H
i a -
. 4 - s
i § -
4 I I
. 1 A

I'\ f,

(1o s

R p—"
Y

\




36

P

o

&ty T sk

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 37

TRANSMISSION AND FINAL DRIVE

REF. PART NO. L DESCRIPTION . ‘ REQ'D "
1 C 1870 . CASE - transmission I L R L R T
2 Cc 12ns3 BEARING « flanged - csseceonnvonnevnnnsan cevee. 2
35 C 16744 BEARING - flanged «+ceveeocnne. e Cheeeans “er 2
4" D- 31945 SEAL - axle T sea '3
5 C 13241 BEARING = SICEVE v e v a'o v sovnveee. Gt enaaa see 1
6 ° C- 13385 BEARING -~ Sle8VE = s s o s ans e e s et i 1
7 221- 4 PLUG - filler and drain 1/2" ++vevvaonn. tereaeceaaa. 2
8 C 13286 SEAL « shift rod  «-vvuven.. ey i e aae besendi: 1
9 C 13211 BEARING - foller "=« .. S et et ettt st R |
16 C 12723 CAP-shift rod  « e st esrstcornnoncenn e s eaan ve= 1
11 C 12722 - SHAFT - axle, short R.H, .. I T SR faeeweas essenas 1
12 ¢ 12721 " SHAFT - axle, 1ong LLH, +ceveccneennnas I |
13 ' C 13197 COVER - transmission - secevevrasovoeransnnonsnas . 1
14 138-. 319 . PIN-r10oll 3/16" X1-1/2" 4 euncvaennuunecnnnn N |
15 B 52144 ©  RING - retainer) axle «.coe-e.. e teanan Ceree. 2
16° 126- 128 KEY - woodruif, brake idler '« » =+ st e svsaan eressesnee 1
17 C 13196 ~  GASKET - transmission cOVerss s oo reeensas TR |
18 A 50096 BREATHER - transmission e« «s e cecs . e vaesaan Teeaas 1
19  192- 19 LOCKWASHER - 1/4" ...... e ererena s cessssenss B
t20 . 1183- 3 BOLT - 1/4"x3/4"NChex -.... tereemereanineeaas B
21 - C 12725 . FORK-shift +eevenvrennnanonan wassea .
22 C 16339 ROD - gear shift +4+ 0. Ry Matssesana vee -1
23 'C. 14188° RING - retaining « "+ v'e v« . et neen -
24 C 14644 - GEAR - cluster input - .... th et e iaa s cecesanae 1
‘25 € 125517 GEAR - high41 tooth «+"v oo ... et e s e e e e A |
26 .C 12552 ° GEAR-1ow55t00th  «vevivnaann. ...... NP |
27 C 18295 KIT - diff, case (Inclu:les Ref 31 & 35) cmresesenanes 1
.28 C 13281 BRAKEDRUM ....................... vesssanes 1
" 29% . GEAR - differential.pinion (order two.of i S
' T | each,items 29and30) . ... .., .. eeana..nn R -
30% ‘ GEAR differential (order two of each,
’ : items 29and 30} ............. e meraaaas veaancad 27
31 C 12559 WASHER - pinion thrust . ... owees o nennn ssmeaaas 2
32 C 12560 PIN - differential Cross ., ....... e redcaasanas A |
33 R 17820 PIN - differential cross lock ..... e erees teseesssanas 1
38 C. 12561 SCREW - 3/8" X 4-3/4" NCheX CaP . vvewusneenoncanss 4 .
35 131- 366 NUT -1ock 3/8" NCheX +veuuvennnneens S
36 C 12718 " WASHER - differential ..... PRI cenressrennaeas 2
37 € 14228 - WASHER - SPACET  .%uiiisincaseionnnonaunesnss. UAR
" 38 'C 12965 GEAR - brake idler .......... T L
39 C 14222 RING - retainer, brake idler ...v.iive'sivoeoenesdnass 1
40 113- 424 BOLT - 1/2" 2 1" NC hex (transaxle mounting). ~ .V, .. B
41 192~ 23 LOCKWASHER - 1/2"........' ...... tssesssenrsaes B

"

Cx ,Must be servmed in sets of four usmg two 012558 Pinion Gears and two
! C12557 Differential Gears, :

Printed in U.5,A. . o . April 1972




12 C 18160
13 218- 5065
14 ¢ 18162
., 1% 218- 586
7 16 € 18163,
17 C 14618
18 C 14245
19 C 14195
20 214- 8
21 C 18289
22 A 30095

24 1M- 247
25 -131- 351
<26 C .14655
27 NS5

20 218- 5353
30, C 18161

Vol

" REF, PART NO.
1 C 15335
2 114- 200
-3 113- 207
4. 182- " 21
5 C 17298
6 C 15481
7 C 17354
8  '218- 5066
.9 C™ 18167
- 10 -.C 18321 .
11 C 18159

23 166- 86 -

28 C 18117

Printed in U,S.A.

HVDRAULIC SYSTEM 644

DEBCRIPTION -

.SCREW - 1/2" x1-1/4" NC flanged 12 pt. .o ' .veenaness

SCREW 5/16" x 1-1/4" NC, flat head machine ......uee..

. .NUT-lock 5/16" NChex ...ccviisanvcens tas e s an P
- *MOTOR" - hydraulic drive (repairs page 55) - ...... 00000

VALVE - hydraulic. control (repairs page 49) order C 21557 kit
RESERVOIR - 0l ..t ueevanrrsssnsssasansnssnsss

FITTING - valve bucket (mcludes 218-5006 "O - rmgs} e

TUBE buckettotee ................ W essamsmurn

- CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 39

- T DO DO M Akl B

May 1874

, - REQ'D
SUPPORT -DUMP .+ evvronavasnsscsce A
BOLT - 3/8" x 1" NF hex e eirennas R -
BOLT - 3/8"X1"NCheX ..uvvesvvsoroncsvacesse 4
LOCKWASHER - 3/B"” . ....veevvesasrsaassosnsscns B
COUPLING ~ pump teeeeresrecsans s aanasane P |
PUMP - hydraulic(repairspage%) D 1
KEY - SQUATE wevscsessccasnesinsnassnnas censs 1
FITTING - pump out (mcludes 218—-5006 "0~ rmg) B |
TUBE - pumptovalve ......v0eeevess e |
- FITTING - hydraulic (includes 218-500'7 "O" -ring) ceiaia. D
TUBE - valve to motor, upper .....ceeevesacososnnns 1
TUBE ~ valvetornotor lower ....scvcccecicanncnnn s
' FITTING - hydraulic (mcludes 218-5007 "O" - rmg). crsesse 2
TUBE - valveto 66 .voooinae O .. 1
TEE - 1-1/16" ..... .... 1
TUBE - heatexchangertotee L etassessasenscnrrnan P |
HOSE - 4" . .. .4cui.iona PP srreno esessesss 2
HmE 3" llllllll l..!l'lll"!".-.-to‘ll..ll.,‘
EXCHANGER - heat .. .0ew.- e nseana sesneasseare
CLAMP - NI0SE v euvnoonannnas M irsasasisrasasnes
TUBE - pump Suction ... .useueesvas T ‘e
SEAL - hydraulic MOtOT £0 CASE v v v v voaenonens e e

¢




40

o~

P

QASE MODEL 644 AND 611-6 COMPACT WHEEL LOADERS 41
HYDRAULIC SYSTEM 646
_ REF. PART NO, DESCRIPTION -~ =~ . ’ REQ'D
1 - C 18064 . SUPPORT - PUMP v eevvoscanascan P |
2" 114- 200  BOLT-3/8"X1"NFHheX .iuiiiicinvenronvonnanes 2
3 k13- 209 BOLT - 3/8"x1-1/2"NCheX wsvv-vecensronscenadhs, 4
4 192- 21 LOCKWASHER -~ 3/8" 4 .veverennnns N
5. C 18235 COUPLING - pump (repairs page 53) c v e v v e nvsnnannnn.. 1
6’ NSS PUMP - hydraulic (repa:.rs page 53) order C 20025 pump*s « + » 1
N T 27087 . KEY - SQUare . +4.ciesvsvsncsnescnanansnsannsans I |
8 218--5107 FITTING - 90° pump out (includes 218-5007 "O" - ring) ..... 1.
9 C 18284 TUBE - pump to valve . .... neaserrasisevetenennns 1
10 C 18321 FITTING - hydraulic (includes 218-5007 "O" - ring) .5 ... aes 8
11 C 18159 TUBE - valvetomotor,upper T |
12 C° 18160 TUBE - valve to motor, JOWer .......cveemsocssncasa 1
13  218- 5065 FITTING - hydraulic (includes 218-5007 "0" -ring) ce.anne. 1
14 C 18162 TUBE -valvet0tee ....ivevvvesnvaitnncansaens I |
15 318- 596 TEE - 1-1/16" civierenrnsguonnnsonnns Cesesenaen 1
16 C 18177 TUBE - heatexchangertotee....... ......... I
17 C 14619 HOSE 4" » .~ L I R N L I A B R ) ‘e s e m a 2..
18 C 14245 - HOSE.~ 3" ...... P |
19 C 14195 EXCHANGER - heat ... ciiceercenncvcscvenssnass 1
20 214- 8 CLAMP - hose - +.... Geemencosnsssesseraresssannvae B
21 C 18180 - TUBE -~ pump suction ..... T
22 A 30095 SEAL - hydraulic motor t0 €a38€ «.e.vsoasaascassonsas 1 -
23 166~ 86 SCREW - 1/2"x1-1/4" NC flanged 12 pt. .ececarnns sres 4
24 171- 247 SCREW - 5/16" x 1-1/4" NC, flat head machine " ......... . 2
25 131' 351 NUT—IOCKﬁ/lﬁ"NCheX o---ro'uon.-ono-on-:_-“_‘_.'-n.-t 2 :
26 C 14655 MOTOR - hydraulic drive (repairs page 55) «s v o 2020 . |
27 NSS VALVE - hydraulic control (repairs page 49) order C 21557 kit 1
28 C 18117 ‘RESERVOIR - 0il 4 40 eavacss s esssnsas s r e 1
29  218- 5064 ° . FITTING - pump suction (includes 218- 5008 OV ring)- T
360 C 17622 SPACER - pump support evsesernaticanantarmen esee 4
31 218- 5353 . TFITTING - valve, buzket ( includes 218-5006 ""O" - rmg) P |
32 C. 18161 - TUBE - bucket valve to €€ .. scvvcvvaosrnvansscannas 1
C 21557 KIT - valve, hydrauhc,mcludes rerresersasrsscrrenss ]
C 21497 VALVE - hydraulic (repairs page 49A) s rssveecccecene |
C .i922p~ ROD - _valve, direction conirol = s+ s éeevssecsncanes 1
€ 15384 ROD - valve, Jift control- »»+esevevsrmemrvvetvvanes |
C 19025 BALLJOINT =« ="svoseanoscansanss e ee sk P
195- 102 . WASHER = 1/4" s e ceneencsansenran T L]
. 132- 320 PIN - cotter—3/3zx3/4".......‘....;......'....... 2
129— 122 - NUT 5/_16"NFhex.. ---------- o;‘.oo-no‘----‘-- 2
192- 20 LOCKWASHER - 5/16"""""'”'"'-'""""":' 2

Printed in U.S.A,

¥ requires 17 hose from pump to tank also requires bushin at 3/4” tank inlet

= August 1974




~

33 C 11527 CYLINDER - lift arm (repairs page 57) EEEEE TR er e
34 C . 11528 CYLINDER - bucket (repairs page 57)

__— CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 43
HYDRAULIC SYSTEM-BUCKET CONTROL
REF, PART NO; - . " DESCRIPTION , - " REQ'D
1 C 17714 PIN - cylmdermounm araecnnassastdienn s vae D
"2 113% :122. - BOLT - 5/16"x1-1/2"NChex =+s=evececstrssedeoses 2
3 131- - 173-. NUT - 10(:1:5/16"""""""""""'“"'“":,." 2
4 . 218- 5066 FITTING - hydraulic (includes 218-5006 "O" - rmg} ressesee 2
5§ 'C .18175 TUBE ~ valve to bucket valve *+esscscscsnesnns R |
8 218-- 5351 FITTING - hydraulic, bucket valve (includes 218-5005 "Q" - ring) 2
- T .C 18170,  TUBE - bucket valve to left bulkhead ««+=-«- AR R I |
8 c 1B1M.- TUBE - bucket valve to right bulkhead s+ cccssssesescas 1 °
.9 218- - 533 FITTING - 45°, bucket cylinder «c<scs=s¢srescnsnascacs ]
10 218- 455 -FITTING - straight, bucket cylinder,  +-=<+rcacasecan. ses 1
11 C 18164 TUBE - bucket cylinder =+-csresrccnsse Sassacan . . 1
12 C 18156 . HOSBE - bucket’ cylinder I A I reresee D
13- C 18304 CLIP - hose tube mounting - =¢r=rv- v vrensvens Frees 4
14 187- 1036 SCREW - clip mounting <+ *ess*soes. senreunns ereaesa 4
15 218- 5243 = TEE - bucket valve, {includes 218-5005 "O" - ring) ceerees -1
16 C 18295 = FITTING - special 45° (includes 218-5005 "O" - ring) =»++++- 1
17 C 18169 TUBE - bucket valve to right front bulkhead =+« ssvvvene -1
ig C 18176 " TUBE - bucket valve to left front bulkhead =+-=cccsreccean. A
18 °C 18168 TUBE ~ bucket valve to right rear bulkhead =+-+->-- s ]
20 C .18114 TUBE - bucket valve to left front bulkhead **+=**enee=e=s 1
2] . C 18166 HOSE TUBE - left rear to lift-arm cylinder, rod end + *=+=+-="- 1
22 C 18157 HOSE TUBE - right rear to lift arm eylinder, rod end +*+-<+ 1
23 . € 18165 HOSE TUBE - right front to lift arm cylinder, foot end *«++++ 1
. 24. C 18158* HOSE TUBE - left front to lift arm cylinder, foot end seess 1
- . 25 .218- 1254 NUT - Jam9/16” ................. T -
' 26 ' 218- 443 FITTING - lift arm cylmder Fareruananune cersnmaseas 4
_ 27  214- 262 CLAMP - h0Se, I2TZ8 .. v et nv s s e nensennsasansansss 1
g 28 - 214- 260 . CLAMP-hose,Small ....eo'iveeeinannninannnrans 2
. 29 ' C 18172* . HOSE TUBE - bucket cyhnder, top left ...... Teeererees 1.
3 C 18173* I-IOSE TUBE - bucket cyhnder top right- ..... weasennes 1
31 218- 1255 ~jam 3/4" L. i i eadecnn crsraraenasnanns . 4
32 € 18179 ° VALVE bucket control (repairs page 51) ....... er e ;
1

* will no longer be furnished after depletion of stock

s

Printed in U,S,A, . . : August 1974




44

- orlyrhane

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 45

R R RN X ]

" 195-

EF. PART NO,

C 21512
C. 17569
C 16898
132-
520
C 19900

C 17553

129~ 102
C 1827

€ 17561

C 12127
C 18391
195-. - 541
129-' 145
C 19902
C 18012
113- 103
131~ 176
C .17557
195- 102
C 16683
129-
131~ 176
A 37247
C 12093

132- 46

. Printed in U,3,A,

320

102 -,

¢

DIRECTION CONTROL
DESCRIPTION

A.RM-contml!; ..... & w & & B & &8 § &
LEVER - direction control

"FOLLOWER = Calll. . .vvvsesanonasannnanaa e
. PIN - cotter 3/32" x 3/4 eemecesa e saseaa
WASHER - 5/16" . .....cc0ceuunn Cheeatrae e
. PEDAL - motion conirol T
ROD - pedal control. ,.... T .
NUT - lock 5/16"NC hex” , ., ... Cesanesaatecnae e .
SPRING - pedal TelUIN . . ., '\ \ivunesnnenncennnnens
-DISC - friction eerenen eraeteerenaans ceanne ..
BUSHING-nylon ........0..- e -
WASHER-Sprmg * & % 4 8 8 8 B e A & B 8 F B A S SN LN TS ESSE YN
WASHER“ﬁ/B" P R T O A S 2 BT B R N L RN B N R
NUT - 1/2" NC hex hreseaneaanna seuen
"BRACKET - valve control, ., .....sennsmnresovnsygesr
BRACKET -guide ... ..cesccnnan cree et e
BOLT -5/168" X 1" NCheX  ,...eensmenss
NUT - 5/16" NCheX . ..evuuuuacosnosinnens
ROD-valvecontrol ..:.vesiincacnnnsses
WASHER |, ,,...cevvanestcsnssnansnces
BALLJOII‘TT.;;&......’... ...... R Ceenees
NUT.-s/]-B"NChex .Il.-lIl..-..ﬂ..'lllll-l.l'll;l.
- NUT - lock 5/16"NChex ...........
KNOB - controllever , ... . uccosacenancannses
BUSH[NG—ﬂiplOk s 8 & 3 8 8 2w W & s aa0 4 & 4 B % 8 5 P IS S

P]N-'C(Jtterl/az“xs/%".-.’--.'---...--..'--;-u------'-

L

August 1974

[ wn--r-mr—*r—u-lNmp-'-l-nmup—v-n-h-tr-r-‘p-ap-n—»-'r—-r—a




[T S,

M Tle e e hr ra it a4 4n

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 47

me.mmpm:\?H'H

REF. PART NO.

W Od =] Ok G DO

Pt b b
o3 kO

Printed in US.A,°

C 1759
'C 16714
'C 17596
LA 37247
195- 533
132-. 321
C 17587
C 17588
195- 521
132- 320
C 12932
C 18845

‘C 18000
C 18001
-C 18125
C 18126
113~ 118
C 18117
C 11529
C 11545
A - 70100
.173- 215
120-, 504 .
C 14690 -
C 14246
187~ 1251

C 14195

"BUCKET CONTROLS

I . DESCRIPTION
BRACKET « pivot  ....
BUSHING - pivot bracket
LEVER - bucket control

P A N ]

LR R R

KNOB - lever, bucket control .....

WASHER - 1/2"  ..aa.
PIN -~ cotter 1/8" x1" ..
‘LINK - valve 4"
LINK - valve 3-3/4" ...
WASHER - 5/16"

PIN ....ucan e mwaw .
» RETAINER

REQ'D

s s ks v evnuss

LI B BRI R S R S Y

------------------------------

" PIN - cotter 3/32" x 3/{1“

LECRE B R R ) , % 5 8 8 8 @ -
@ 4.8 8% @ 5 B & A 0B
e s L T N ] - -
- a8 LI R S A

HYDRAULIC RESERVOIR MOUNTING

SUPPORT - reservoir R.H, (644) " .+ vevvewno vessnacasa
SUPPORT - reservoir L.H, (644) ......... erisasaanna
SUPPORT - reservoir R.H, (648) .2 e nunvanoossseaasnsa
SUPPORT - reservoir L.H, (646) .....c... nermas s
BOLT - 5/16" x5/8'"NChex ‘ve'vsvvtanunsianss creienn
RESERVOIR - hydraulicoil  ......... srrscanes creen
" CAP - reservoir with ingsert ......0nveeevaan sessnns
" INSERT - reservoir cap +.... caseseans esaeanaa

STRAP - reservoir mounting .
SCREW - 1/4" x 1-1/4" round head machine .....

NUT - 1/4" NC hex ...
CUSHION - reservoir ..

. BRACKET - heat exchanger mounting

SCREW -.1/4" x 1-1/4" NC flat head phillips

' EXCHANGER - heat

-

® @ B b s A S A

> r e

LI I I I

s s s ssas’s

------- RN

------

B B DD D bbb pud peb b b b

= s B3 B DI DD B3 g e e

June 1972

e T A Fwa s o



o

Dt

- CASE MODEL 644 AND 6

i

(3

REF. PART NO.

© o0 =IO U GO DI

" Printed in U,S.A.

NSS

g4

NSS :
-7982
17440
59376
13200
17439

- "1
17444
17443
169- 114

aarRacago
-

129- 531 .

C 17435
C 17433
C 17445
C 18852
218- 5007

A 30097
221- 841

195~ 521

C : 18850 -

C 18853
193- 524
C 18847

.C .18854

C 17432
211- 9
171~ 247
131~ 351

17438

[N

DESCRIPTION

VALVE - tractor control (order C 21557

BODY - valve
SPOOL - valve

LR N B L R N B R A I

SPOOL - valve « « « s »

SEAL - "O" ring, spool

WASHER -

SPACER
., DETENT -spool
COVER - detent
BALL - steel 1/4"
SPRING - detent

SCREW - cover
CAP - relief adjust

SPRING -~ relief

-8EAL ~ "O" ring

WASHER - return
SPRING - return
SPACER

COVER - return
CAP - relief adjust
SPRING - relief

SPRING - detent  ,......

kY

* s e et ey
LI I I I I B I R Y

S r e e s et teoa e es an

-

LR B B R I A N L

- - .
& 4 8 8 8 48 8 4 8 kd kYT EEEE L )

s s s v i v e w e en s

LA I R R B I L B B B N
Ja

BUSHING - power beyond
SEAL - "O" ring, bushing

.PLUG'!pipel/4"o..--..--co.lcnono‘o

LR R R N N

LI B S I B I ]

GASKET - relief adjust cap
SCREW - relief adjust

,-i‘o..'..‘..-i-'-’l-ll
SCREW - detent, cap )

LI NN N B L A B R I I

" s & ®sn s s
* p's w0
e nbebas it nrrneren
s s e E R raaEasEran

4 ¢ ¥ 8 s 88 aenas
----- % e % a8 asensm=a
Y

L
« s a8 4 = as’m A asnaas
------- A S 2 A NS S E e

SCREW - with lockwasher

LR B A B R Y A B R A R I N

@ % & 8 A 8 a s B & A S S SsEAS S

HYDRAULIC CONTROL VALVE - TRACTOR

LI T S R A )
[ NN

LI R I )

[ R RN
LRERE R A
‘e s e
LR N
llIIl-'l-
L] - & 88
s e s e e
- LAY
" asnaas

-

-
looood’o’

-

® 2 8 2 4. 40 8 40 AL SRS SRR

BALL - steel 5/16" .. .....

SCREW - valve mounting 5/16" x 1-1/4" flat head machine ...

NUT - 5/16" NC hex

R R R E N N IR |

August 1974 .

s '8 & 8 4 #. 8 e @« @

. PR . L
NN.—-HHHQ-r-HHHHHHHNNH.ANN;@HH#H.H.a-)--l‘b-nr-lr-

46 COMPACT WHEEL LOADERS 49

, - ) REQ'D
kitpage 4l) .......




C

>,

-
Pt e s 1 o s 3 -

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 498

REF. PART-NO.,

HYDRAULIC CO

C 21497

.C 18852
218- 5
A 30097
221-
195

193- 524

- C 718847

C 21510

" C 21507

211- ]
C 21508
C 21509

.C 21506

£ 21522
171~ 247
131- 351

C 18851 -
C 21511
-C 21521

521°
C 18850 °
€ 18853

C 21497
DESCRIPTION '~

NTROL VALVE

VALVE Lol tl‘actor controll' se .'. s .

. SPOOL - valve (order G 21497) - » -

SPOOL - valve {order C 21497)

SEAL - "O“ I‘ing, Smol ca s as

wASHER-'ootn ------- .- sV

SPRING - detent
SPACER . .
DETENT - spool « - -

COVER - detent "« <« = charaes

BALL - Steel 1/4“. 4 4 8 AN &AW
SPRING - detent ,....
SCREW - detent, cap .
SCREW, COVEr' ,ivessnnsnn
CAP - relief adjust . ..,
~" GASKET - relief adjust cap...

SCREW - relief adjust ......

- SPRING - relief ,, ..
BUSHING - power beyond ', . ..
SEAL = ''O" ring, bushing ‘
SEAL-_"OH rj-ng DR N I S RN
PLUG - pipe.1/4" .....
WASHER - return , ..

LSPRING - refurn - . cs.u0e’ss
SPACER T EEE R R EEFEEEE S
SCREW. - with lockwasher .,.
COVER - I‘etum . i -‘ - e BT e
CAP - reliefadjust ....%,4.
SPRING - relief - .

‘BALL - Steel 5/18" LI B B B .'
GASKET - relief adjust'eap ..
SCREW < relief adjust ......
RETAINER - ball, relief

SEAT-ba-ll’relief e P B A 41 N AN A AR AN

SCREW - valve mounting .5/16" X 1-1',’4“ flat head machine .

NUT - 5/16" NC hex

-~ TRACTOR

REQ'D

s e s ss e 1
BODY --valve {order C 21497}« ... serasanans sreaaa ]
-------- smmsansasse 1
RN L I .
------- D A A R 4
‘e smerenaraaa s 1 -
mrrrereene "R s m s arena s s ansease ]
e s s ammaas Y EEERERER -'----o_-non; 1
e L N N N 1
L R B I R B B I I R R A R T B 3
--.--.o‘-------'--:‘--.-.‘-‘f.-l2
L RS ] . - 2
LRI B B S NI R N B N R R Y 4
-a-.o--o------l--;t---.- ee 1
-----;‘-ccoo-'--‘-o_o.---- 1
ll..l.ll..l.ll.OOQI‘ll.ll.U. 1
o_-o.taooooooolnlo;-t 1
LI N R B R A L LI R B A A 1-
s et asasssorsanvesnss 1
-a-o-o-oo.n-o’noaivoo;cnno 1
-.u'o-..oo_‘c.o-uo--nouoo-ounl 1
ceiene e ves 1
sassmssssrasansansesa 1
v s s inseasananne P |
?lnoolo’o’nn.---- ----- 1
R R R I I A N I R I ) 1
----- ‘---'---_-o----nc"noon’.-,.- 1
..oaoo.lolol-nc_----nn- 1
l°nl—¢."..-¢.--.lllll,lOO‘1’_
..-'-.u:'----oo----a-too-o.r1
esessnssas 1
e B
-c-o---t.--lon.oo_!_,r“-”-_-------'- 2
- KIT - detent (includes 6, 7, 8, 9,10, 11, 12,.13°& 14) v+ 0s000s 1
KIT - relief (includes items 11,15, 16,17 &18) . .vssveveas 1
1

T KI'&T relief {includes items 28, 29,730, 31,32,33&34) .....

Printed in U.S8.A,

August 1974




50

ERP PPN
'

aaorRooaan

EF. PART NO. .

C 18179

. NSS

NSS

NSS

A 17982

D 40818
221- ° 843
C 17432

211- 9

C 17433

C 17435

129- 531

169- 114

17440

17441

13200

17439

1- %
17444
17443

" 195- 521

C = 18850
C ' 13200
195- 510 -
193~ 524
C 18847
113- 17

. 131- 1102

Printed in U,S5.A.

17438 - ' . COVER-detent ..............

1

. CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 5.

HYDRAULIC CONTROL VALVE = BUCKET

DESCRIPTION C.

"VALVE ~bucket control ... v oo veenvenan

BODY - valve (order C18179 valve} ......

SPOOL - valve {order C18179 valve) ,.....

SPOOL - valve {order C18179valve) .....

" SEAL - "O" ring, spoot ...... P .
SEAL - "O" ring; spool . ...... .
PLUG -~ 3/8" . .cineeinnvannnn .

SPRING - relief {early production). . . « . cess e

A A ] -

. BALL - steel 5/16” (early production) .......
© SCREW - relief adjust {early production) .- . +.
GASKET - adjust screw (early production) . . ..

. CAP - adjust screw {early production) « « « o o « 0 0 0 u s
SCREW - COVEI . ovscnosssansrsasecan
" WASHER .euvevevenn. R
SPRING-retUI'n -no--.-o‘-o-'o ----- ‘s w s
S"PACER"-dEtent ;..oaon;,-c-o-o‘- n.o-o--

DETENT ~spofl .. escssnacasasaas
BALL -steel 1/4" ...eea...
SPRING - detent ‘- .’o LI B B ]

" SCREW -detent +.vevaveorss
WASHER .*...
SPRING -return .. ccesaae
'SPIACER-';--oo-o'-ol_‘l_-o'ua--».‘o-.o-";f.
WASHER ---‘ ----- tott'-.rot;.lvoonl‘-l

R SCREW oo---,----'---t-t.ooo-oo‘;.--;_-
"COVER -ceptering  ceeeceevecconsrnnas

BOLT - valve mounting 1/4""x1-174" NC hex ....

NUT ~ lock 1/4" NChex  s..:vevoevaannnnns

N

- % & n

LI I R

-------

LY ..
o

* r % oa v aoa

- LI R

LR R

mwr—u--—-,»—n—o>-mvmmns—-r-s-.-a-uwu—n-n-wp-;ummuur-gw H
s T
. -



gy

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS S3

REF. PART NO.
1 NSS
.2 C 18759
3 C 18760 -
4 C 18767
5 C 18768
6 C 18766
7 C 18764
8 C 18763
9 C 18761
. 10 C 18762
11 C 18765
. 12 C 18769
" 13 A 7200
14 113- 274
15 126~ 112
16 C 18235
17 NsSs
18 NsS
19 C 18258
20 178- 858
1 C 15481
2 C 15729
3°°C 15730
4 C 15731
5 C 15732
6 C 157133 °
7 C 15734
8 C 15735
9 C 15736°
10 C 15737
11 C 15738
12 C 15739
13 C 15740
14 13- 540
15 126-. 111
16 C 17298
17  NSS '
18 NsS
19 'C 15936 -
20 83- 55

'HYDRAULIC PUMP AND COUPLING -6 4

" DESCRIFTION :

K REQ

o
PUMP - hydraulic (order C 20025 pump, page 53A). .

b R R R |

BODY - pUmD .. viieenvwrcarenines e enaaaen .
COVER = PUIND ., .e'uuveusovesancncnnns
RING - retaining, éxternal$00th N, « o v v et o v vevceen
RING-3SD3D . .....0.0c000eedeccccanas
AS'EAL-OH ‘--H.._'.....'v.._<. ---------- ---‘-..
SEAL-pressureload .,..:...ofeeceeenncas
PLATE-WEB.I‘ llbi.t'.l..-' ----- LEE I B R B S
, GEAR -drive __,,._... e et s e st

GEAR - driven
PLATE - thrust

SEAL - gasket

WASHER - |, .. ....... L.

BOLT ,..... B A

KEY.-'woodruff 6,7, ......... .
'COUPLING - pump, (646)

HUB - (order C18235)

HUB - {order C18235) -, ..

--------------

L R I I A I O I B R B N 2 B B R ]

SPIDER - coupling .. ..........
SCREW - set 5/16" x 5/18" -

LN Y

HYDRAULIC PUMP AND COUPLING-644

-

. . Printed in U.S.A,

" PUMP - hydraalic

Yo
P R L T T S B B B B AR

L T S R R T I I R I R S A A

PIN-dowel | . ....s.ccvescersensnnonsacnns
COVER < rear ....eveees et eeesees Ceesesune
GEAR ASSEMBLY - driven et rreedn i e
"OURING L L. i i eiiaenrrrecn e errrese
BODY -pump . ,....cqcnvaccansacansasesnanna
COVER -front ,,..... ceemmisersennsien’s ceens
SEAL ~ 1otary ., .. v eivesanenns s es e mre s e an
GEAR ASSEMBLY“T driVE’ e a8 8 8h e s s e aannm s - -
PLATE - Wear ., ....cceiecascnsssnanssnss -
! SHIEI"D-heat #'v 4 m 4 4 W ¥ B4 SRS E R S » 4 s ams -
GASKETV--‘ ------ e e ew - LI IR L] ‘nc—to‘n
S'EAL,.‘I...I..l'....l"-ll"'..l.l‘I.ll.
BOLT ------- TEEEEREEEREN .-o’--‘-o--o- T EEEE
KEY - 1/8" x 5/8" woodruff ,..... ceisessasnenss
COUPLING-pump(M4) 2 a s e a8 @4 @ 8 BB P RS S rPEE D
HUB"(OI'deritEmIB) T RN RN
HUB-(OTdEritem]S} R TR L N A IR A LI
SPIDER - (for C17298 coupling) ...\ eeseeaeveesnns
SCREW - set 5/16" x 5/16'" NC sockethead ,.,.......

s B % & = w8 =

L A N IR B AT A B BN B I R T R T R Y

'D

N L S e

B B b bk ek el et b et ek bbb ek PO s b B e

August 1974~

.



“s3A . ‘ S . R R CASE MODEL 644 AND 646 comsmc-r WHEEL LOADERS 538

_ | S | o - ST e  HYDRAULIC PUMP -s4s
. - L | - ' S . © 20026

- S o _ . , : ALV ‘ REF. PART NO, . DESCRIPTION | : \ " REQD
o C20025 PUMP - hydrauhc --.-n---o...----'oanu-o---o.----1
Cc 192M BODY ASSEMBLY - pump (includes bushings) « « e « » ¢ s v oo 1
c 20197 - COVER ASSEMBLY - pump. (includes bushings and dowell pins) 1
126- 12 KEY—WOOdl‘lIﬁ' L R I A T I I
" 18768 RING ~retaining + - eveveennnnsocnana
19231 con SEAL-ShafI: "-‘----I------on..----ooo--"nuo.a--‘
18764 ) SEAL"'pressureload L R L N N I A T
19279 PLATE = WEAT "t o e v nosvetnsoasossannsonsnnnees
18761 - GEAR - drive R I I A IS
18762 GEAR =~ ArivVen "« s e cuaeeseunsanvornnsnsssnnnnnses
’ 19280 ' PLATE thrust -l..l‘.llll.....!lll)li:lll.llll
18769 L SEAL-ga,SkEt- l--------.ol------n.-an---.---
7200 © O WABHER e tenuienesatssennncnoenonanseitss
3- 274 BOLT-covermtg....--...........-............
" 18235 COUPLING pump (repairs on page 53) =+ o -0 - L *

[

LI I 1

P e s s e e assrdooe 1

[T RN :
LD O D00 =3O DD e
aZm00Qanqaa

15

P e i S A e e

=y
PR .
. ( 3 - .-
J:‘ . ( _ ; 1 . ' .'ﬂ‘_ P , - ’ . .
= . . ' : Printed in U.S,A. ] - . " August 1974
- - E * " H . “
- { P e e




CASE MODEL 644 AND 646 COMP
SE M

REF. PART NO,
C 14655
NsS
NSS
'NSS
C 14827
C 14837

14828
14829
14830
14831
14832
"14833
14834

500 =1 Oy O #x GO DD
°g

14836
14838
19037
19212

[ ol
[ ]
oooh%‘oo‘oobo

- Printed in U.S.A,

HYDRAULIC DRIVE MOTOR

DESCRIPTION 8

MOTOR - hydraulic
+ RING < retaining (See kit bhelow) ......
SPACER - (See kit below)
SEAL - o0il (See kit below)

-END CAP
SEAL - {See kit below)
SHAFT - coupling ,
DRIVE LINK
PLATE - wear
ROTOR ASSEMBLY
PLATE - manifold -
© MANIFOLD . ..vscecvencsnsscnsnasnssus
" COMMUTATOR AND RING SET .
RING - sealing (See kit below)
SI“EEVE Ill.'.--.-.--...--‘-..;IIII'..I‘
i BOLT-SIS"xé-s/a”NFhex R RN R
KIT - "O" ring and seal, {Includes items 1, 2, 3, 6 and 14)

SHm......l.IlI.III:l......III-........

2 B 3 ¢ %S e RS E S

4 s e rr s s anaartrr eSS
-----\--a--o‘éo
-------..-'-----..-.oo-oo
R R EEE R RN N NN )
HOIJSNGASSEL{,IBLY"----o-ln-l.------,----..ol
..--------'..o----.------o.ooo--oo.
PRI A A R B A I A A R
LR A A L A B B B O O N L B L
l--.-‘o-t‘o.‘.l--oo---c----..‘ttoo

------..oo.c--oo.”---;----_-o-o
.---‘---o---n--o--_.‘----oucn.o

4 B s 8 a8 2R P RS e RASE S Eee

ACT WHEEL LOADERS .55

REQ'D

LEC I I
L B B
s
e e

-

R T e il SRl Rl ol el

!
July 1972




OO -3 00U Ha COBD M

b e e g
WO

p——

DT en i b

i —— s A,

N o o e e N

AT

' 7=)@‘@o @O

Y

i

— ]

————

{
AN

AY
\ -
N

REF. PART NO.

C 11527
T 24080
T 24081

. NsS

NSS -
25~ 159

C 18576
‘T 41499

C 18573
131- 667

C 18572
NSS :
D 54915
D. 54917
NS8

C 18574

‘Printed in-U,S,A,

CYLINDER -LIFT ARM

. DESCRIPTION

- CYLINDER ~ Hftarm
RIN'G-retainin_g L N I S R
SPACER.".."..""_."“"-l'."I'ODIO'O-Q-.c----u
* RING ~ retaining (order T4MO9 Kit) « s o s vovranncsnssasos
ROD_‘cY]jnder L I R T T T T Y
SEAL - "O"- ring, rod (order T41499 Kit}s e e s eeesecncasts
WIPER-]_'Od(orderT41499ki’t)-c_ucooo------------'----
SEAL -"0O" - ring, rod {order T41499 Kit)s ¢ s s e s cansnnaaas
HEAD-cylinder‘."';"""""""""‘_""""'
SEAL - head
" BUSHING - head
PISTON - cylinder
WASHER ~ backup, pistop (order T41499 kit) «+ - «
SEAL - "O" - ring, piston (order T41499 kit) «
.NUT - jam
‘“BODY‘- cylinderoo-----o-u-o--ooooo-
m—seal oo-oo.“o.-a..oo-oo.»oo.o.o-

LI I A R A A L R R A N O A A A I N N ]

a
L L A B I B Y R ]

* 8 & & 8 8 s s a B s e Pessmas e
L R I R A N L N R R N A Y R R

LR R NI

®= % & o b oo o ¢ s e e 4 S B S FE S E A S S A AN

CYLINDER~ BUCKET

BODY - cylinder
NUT - jam

Ill’._l.lll.lll....-l!.‘.ll.l...l

E S S8 8 8 e TS a e s s hoedr et e

" WASHER - backup, piston (order C18574 kit) - ¢vscevsvsnens
SEAL - "O" - ring, piston (order C18574 kit)
PISTON - cylinder
HEAD ASSEMBLY

BUSHING - head
HEAD. - cylinder

'.'...‘..l...
.........."..-....,...-........
.I...'l..v.“.I..............-.II-_-
AR R R R R N T T R N

LI I BN DN B BN BN BN I O B I R I N B B I BN

SEAL - "Q" ring, rod (order C18574 kit)
WASHER - backl.lp (Order C18574 kit) LI ) -‘- R EE R
SEAL(DI‘derCJ.B‘S'?‘lkit) cresanae I.OOOO.DUI"I "ns s e an s
ROD. - ¢ylinder ,

e 8 2P 40 F s s B EDS

RING-IetBinjng(OrderC18574kit) ol‘-u'o.u-u-----'
RING - retaining , . , ., .
- BEAL ~ "O" ring, head (order
KIT-SE&I --.---an'ca‘:o-

"CissTa ) Ll

4 8 5 8 % 8 8 84 488 8N AR RSN

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS &7

A

REQ'D

et ph ek b DD bt bbb pes et D e b PO

o o' 8

P boh beb Bk ek bk ek B ek b b el b b B3 b

-

July 1972



. CASE MODEL - 644 AND 646 COMPACT WHEEL LOADERS 69

e
- O

12
13
14
15
16
|
19

W0 -3 G I b

-

EF. PART NO.
C 17571 .

C' 16683
129~ 102

-131- 176
C 17566

195- 541

- 132- 48

A 37241
C. 12093

C 17585 .

- C 17250

a

19"

20
-2t
.22
- 23

24

25
26
21
28

29.

30
-3

Printed in U.S.A.

113- 221

131- 178

C - 17579
C 18251

C 17536

132- 3190
132- - 338
C 18154

C 18155

-+ 218~ 5056

113~ 207

195- 525 -

131~ 178

C 18318 -
C - 16133 .

C‘ 19104
C 17732

HYDRAULIC LIET

BOLT-S/S"XI"NC]J!;X !l...ll--l,---.....-.'--l..
WASHER - 3/8"

SEAL

R DESCRIPTION
ROD - lift control
BALL JOINT
NUT - 5/16" NC hex
NUT - lock 5/16" NC hex
LEVER - lift control
WASHER - 5/8" ..
PIN - cotter 1/8" x 1"
KNOB - lift lever
BUSHING - flip lock
CROSS SHAFT ASSEMBLY .. ceesis
BRACKET - clamp «e oo cose
BOLT - 3/8" X7/8"NCheX s covnassaninacanenossnsn
NUT - lock 3/8" NC hex '

S S8 & 880 S0 e *E LTRSS s ESa

P 4% s e s s s eSS AR NSEsSESARSEAITRRESIEERERERRERTDN
4 8 58 88328 sEERPGAIEERETIESN
---------- avraess s vesoe

@ 8 w9 8 4 4 S 4 FEESF S S S EsSsEEEEsESs o« e s
--l..l‘..l....'.l..l.ll.l..ll.'
CRC R R B o

.‘.;..’.Illl.ll'l

LR I IR B NN IR B N YR

BRACKET - cylinder mounting

PIN - cylinder mounting, rod end
PIN -~ cylinder mounting, foot end
PIN «~ cotter 1/8" x 1" :

L B R
nooooo‘o-oo-'_-o--
II'...‘..-...."".‘I.I
1.;.......---..
...‘-..-‘--.'.‘.-.....'.-.-,.

PIN - cotter 1/8" x 2-1/2"

HOSE-V&IV&tOcylinder,ShDrt N R I I I R A
I:IOSE-V&IVEtOCYEndeI,lOng "R R R RN . .
FITT]:NG - Valve (inC].lldeS 218-5004"0" ~ ring) CIE I W -’- LI ]

B e e s E R E EFAS R RN AR N E RS S

NUT-IDCk3/8"NChex I N R BN B N I R B N R N L
CYLmDER-hYdIaﬁlicmt e 4 & 8 B E'E B B S F e S P s e aae et
BODY - cylinder
- ROD AND PISTON. ASSEMBLY
FOOT - cylinder

"Q" -RING ‘ : ’
. !IOH _RIN'G )
KIT - SEAL, cylinder (consists of items 29, 30 and 31) cieces

----...‘occ----'---oo.‘.o.-m---ou-

'o-c.---'--éo.'-lon--jc..qu.ounq-

REQ'D

b3 DO Bk b P DO DO D DD R b DD b R R B R R R e

“ July 1972



. .- s ; :
GASE MODEL 644 AN.Qme-é QOMPACT WHEEL LOADERS. 61
PR ; C 16852 STARTER-GENERATOR < ,
] ) P . g 4 T - DELCO NUMBER 1101875} N _
: REF, PART NO, . ' DESCRIPTION REQ'D
‘1, -'R 15106 BOLT ~through + «esvstoossnvonnenans teessraanaas 2
2. A 43494 FRAME ASSEMBLY - commutator end ...... e eerans 1
¢ 3 192- 20, °~ LOCKWASHER -5/16" '..... B -
; 4 A 40702 KIT - stud - (Includes items 16,18 and19) ,........c..... 1.
b A 72039 HOLDER KIT - ground bfush o ei e vevovanan trassess 1
6 A 712040 HOLDER KIT - insulated brush ...... T |
1 A 72038, . BRUSH ASSEMBLY ..ca.n seesssannes e e cseens o
8 R 135080 - ARM - brush pressure ...... e e ae et R eere 2
9 R . 16161 SPRING - brush arm ..scceces-a. . 2
. ‘10 - A 72042 "COIL ASSEMBLY - field RH,  ...... tesarrasasan P |
. 11 A 72048 . STUD « armatureterminal ...ci et vnennncanonaans . 1
12 R 16147 BUSHING - insulated, armature stud  .......cc00ua wove 1
> 13 . A 41927 WASHER - armatufe stud ..o vwaeen, ererensaadane 2
2 14 129- 18  NUT - terminal stud 12-2d hex ..... U
= . 15 192- 17 LOCKWASHER - termindl stud 712 et naaaee e eeafia. 4
=7 .__C) : L ’ 16 R 16148 WASHER - insulated, field stud (Order A40702) ....... iee. 10
Y - . 17 A 72043 . COIL ASSEMBLY - field LH.. ..... S DR Y
18 NBSS . 8TUD - field terminal (Order A40702) ..... srasrananes 1
18 R 15077 BUSHING - insulated, field stud (Order A40702}) .......... 1
20 A 25447 INSULATOR - field €01l e evuinetmacnnseinsennannnasn 2 "
21 A 40736 . SHOE-pole «itveseen miesasans T &
‘22 A 40736 “SHOE ~ pole e -sanweanannns e aeesea A |
23 A 43495 ARMATURE R RN s sesvaaaeanansass 1
24 126- 111 KEY - Woodruff, armature .« .e.eoasssassas heeseaaes T
; : 25 A 42127 SCREW - pole  ...... i eediaaaaasiscanaanasaaaes 2.
i i - 26 NSS . BODY.- starter, generator (Order CI6852) ...cceavauns P
27 A 41959 SCREW - 10-32 x 1,2" round head © e yevevennvacacanvss 3
29 A - 72050 RETAINER ASSEMBLY - bearing (Includes Refs, 37 and 38) .. 1
30 R 16170 _- G‘ASKET - EEaring I‘étainer aaaaaa R AL 0‘0 LB L L LR R B I 1 .
31 A 43356 . BEARE\TG - ball,-di‘ive end L..... P rarebe v o'o 1 '
32 A . T72046 FRAME ASSEMBLY - driveend .. vvesevesscoassness 1
33 A 12047 = SPACER-pulley euveencstossoorasnssunnnennssnss 1.
34 ° C 14344 PULLEY - starter, generator dTive v eevsvevvweavssaaess 1
35 192- 116 . LOCKWASHER - 11/16"plated .uvieeveevsonsanvanse 1
3 A 25546 .- NUT - armature shaft, driveend ... esioossceecncones '1
\ 37 N8S RETAINER - grease (Order AT2050) ... .. .0.0uuv.. evese 1.
] 38. NSS ' SEAL - felt (Order A72050) cisessenunsesnannans r.e 1
| ;
I ; ’
. |
| , : —
| - ,
|
| .
) -
{ | l
Printed in U.5.A, April 1972




)
B
>

7

Wz

=

LY

(7

W

“\\\\\\\\

A

S

A}

\“\

L4

N

N

Wl
SRR

2

a &

. CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 63 -
A70202 STARTER-GENERATOR '
] CL {DEE(EO NUMBER 1101970) IR )
REF. PART NO, . .~ DESCRIPTION T . REQ'D
1 - R 15106 BOLT - through (Includes washer) . " ... .vnemousomsnaaocs 2
2 A 72104 FRAMEASSENIBLX'-CDmmutafDrBDﬂ -.-q--c-.-.c‘.ocuvo.l ’
3 R 15037 RH{G--bearingreminer o-.'...l..:'lt...I.l.I-I.I-l 1
4 A 25461 BmmG-commuﬂtOrendbau LR RN I B B NI R A B R R R R ) 1
5 A 72039 HOLDERKIT-gI‘Oﬂﬂ.d.bmSh ..-.‘.laooo..ioo‘onnco.n 1 !
T A 72040 . HOI‘DERKIT-inBu]atedbmSh ‘.it.t.l'.....:-‘...ltl'l
7 'A 72038 ‘, . BRUSHASSEMBLY ...".-....l......l....“.......... 2
8 R 15090" ARM—bmShprESSure ‘..o.ooootoo.o’ou.--.;l.-.on-. 2
9 A 25423  SPRING-brusharm .............. eeeeeibaeaeae 2
10 A 172042 COIL ASSEMBLY -field R.H., ...ceeeccencanssavsssa 1l
M A T2048 STUD - armature terminal ... 0.0 nacneas R |
12 R 16147 " BUSHING - insulated, armaturestud ...... convesnnsrwes 1
13 R 15079 WASHER - armature stud - ", .. cveencccnccasns cemasae 2
14 12%- 18 NUT - terminal stud 12-24 hex ...esseesnosacaasnsss g
N 15 ' 192' 17 LOCKWASHER-tEI‘min&lStﬂd#Iz R R R R N N N A 4
o ]:6 R l"].6148 WASH‘ER-insulatEd,ﬁEIdStlld -'----‘oi-o‘ocooooco_.-o‘o 1
17" A 72043 COIL ASSEMBLY - field LLH, .....cccccu.- R |
18 NSS : STUD - field terminal (See Ref. 40). s i.vercnieceseeas 1
.19 R 15077 BUSHING - insulated, field stud (Order A40702) .......... 1
. 20 A 25447 INSULATOR - field coil ...l!..;.-. ----- R EEEE Y] 2
21 A. 40736 SHOE‘—pO}.e,plain ----..-.-'-.--.--1--0-o--u_c't-.-; 1
22 A 40736 SHOE-pOle, nOtchEd .----0---.; ------ .iIOI..‘.‘-.l-... 1!
23 A 72041 ARMATURE R RN N I I R A io.ooo.oo.-‘.l
24 126- 111 o KEY.-WODdruﬁ,armature s's s mmn --"-o.-"-occoo-ln-- 1. .
25.74-' 610 ‘SCREW‘FO]-Er..--ooo.--b.-noq----.--q--oooco’o|2
26, NSS . * BODY - starter, generator (Order A70202) ........00e00. 1
27 173 237 SCREW - 10-32x1/2"RA. Hd. ...uvevsvonsosncinsnns &
28 192" 18 LOCKWASHER-3/16"plated A A pmaRaSsFEENEs A 3
28 A 72050 RETAINER ASSEMBLY - bearing (Includes Ref, 37 and 38) ... 1
30 R 16170 GASKET -~ bearing retainer A P |
31 A 25441“, BEAMG—ban,VdriVEEHd' .'.---I- noo--'------o'-lonoo\l
32 'A 72046 | FRAME ASSEMBLY -driveend . ..eecesconcassasasss 1
33 A. 720‘47 SPACER—puuey ll......“l..l-.--lll.,lll...l..l1
34 C 14344 PULLEY'S_ﬂ-!tgr,ggng?ﬁtprdrive NN NN ENEE NS 1
35 192- : 26 - LOCKWASHER-Il/lﬁnphtEd -o.\..q-o----'--n‘--o.ao-{1
36 A 25546 NUT - armature shaft, driveend .....cecepeoeseceanva 1 =
37 NSS RETAINER - grease (Order A72050) +....ccceneevsoses 1
38 NSS . SEAL - felt (Order AT2050) ......eoencernssccscssss 1
39 NSS SPACER - armature shaft, inner .......casereccssaess 1
40 A 40v02 KIT - stud (Includes items 16,18 and 19} ... ..00eveses 1

Printed in U.S.A. . . . . - © April 1972




.

GASE MODEL 644 AND 646 COMPACT WHEEL LOADERS as

ELECTRICAL SYSTEM 64 4

_REF° PARTNO. DESCRIPTION . S REQ'D
C 18260 HARNESS - wire. .tio-a.-o..'"U...oulc!..tu-.-'-
‘C° 17187 . WIRE - ignition switch to solenoid (yellow 8"} -« c.evesa ey
c 14565 . CABLE - ba&erymslhve(redlo 1/2") P Y TR
C 132671”.. 'CABLE - batteryground(blackiﬁ") cevsasissassernans
223~ 20 - FUSE ZOamp. -k}--'---oono--...oc.o-----.oo-
C, 14553 - SOLENOID-S&I‘I: l.f'l;;.'l...l....dﬁll.I\,lll..'l
&NQTOZZI REGULATOR-VOItage ---o‘..---'--ocoo.o----‘--c,-..u
C (6852  STARTER - generator 12 volf, DELCO No,1101875 '
’ (Repalrspageﬁi) 2'e s a2 ® a8 v 0w a R EEE R R R R R T
70202 STARTER - generator 12 VOlt DELCO No. 1101970
) ) (Repalrspa.ge63) Sessmaasresseisenanersrenraess
14537 . CONNECTOR headlamp T T R R R R t-ooo.---p'
18389 “ GAUGE - ammeter ‘Oo.----'-oclotlool-l.....t..--
14302 _.HEADLAMP ASSEMBLY - 12 volt (Repairs page 69) encevennn
18197 BATTERK-‘].ZTOR P N R N
13 KO 231281 COIL - ignition 12volt  w oo vescesumnccosssrcnnnen
14 X0232535 , COVER -breaker cONtactS «vvesvecsracanetunonanans
15 C? 17275 WIRE - regulator ground to solenoid (white 7') cecaceencene
16 M'ZOOOT v SPARKPLUG-(mCludESgaSket) D.O---..I.-'totcli-l
_17‘ A '27251 - G-ASKET Sparkplug ----.--o------oc----:----
18 KO‘238057 L CABLE hlghtensmn A R N R LR R R RN
19, KO 230722 CONDENSER - eve<ocaacssacassaancsonnnnnsinns
20 C 18261 -WIRE - amp.gaugetesolenoid(orangeﬁ") aessmsavannne
21 C 18262 [ me - SOlenDidtB gromd (‘bla(k 3") " & & b o B q‘-’“- [ EEEEEREN]
22 C 179?6 SWITCH Ig‘nition(lncludeskey) .llull‘..l.IIQl......
23,' C 17763 KEY lgmmn --.ooo----Qn----.ol----a----n
353- 407 PLUG hOle,daSh oo-n...-..-r.n---o..----.....

\mammhumn
HHHHHH#

o
(%]

fory
o
QaQoOan |, p

N LS
e N Y e il Rl ol

‘ TAIL * LAMP o

- . " . *
B

-&. 20065 LAMP ASSEMBLY - flood and tail $ssasrssresmanessne
B 50255 MOLD]NG-lampretmnjng --t.o_-----_n.---a..--c-o
10934 SCREW-mOldjng '--oo-"---t-o.c--_oo-----co.....'

A 40855 LAMP Sealed,unit i-.---oou.---.----co-...‘oo'
B 50223 BULB - 160 15 C.P. 12 VOIt = s rovsenacnancsoss Sohi
B .50273 ‘ﬂ me‘SWItch -.-'---oo;‘i-ocnnaouo---oo.- ..
" 173- 73 SCREW ere ---oo-l.clo.n---ocacnn---..
193- 4 WASHER—1/4"1OCk a---aoo..-----:o-'---g
QB 50275' SWITCH o---o.-c-oon-.t.cclc--cccoo ----- PR
10 B 50310 KNOBG—Switch'-.-.......’.....1......o.--........
11 B 50224 NUT-SWitch R R N R R IR SR N A B L B L
12 10927 . SPRING-terminal ----..---.o.‘--.o.’u---...-...
13 NSS } - BODY ';.....I.'..l‘.-.l......-......l..---
14 B 53293 TERMINAL—Wire o---cnoo--tln'-ooo-‘-nOOOo-....
15 129- 105 NUT—I/Z"NChex .o--nooo-o--aoco-too.--‘-.q
16192- 23 ' WASHER - 1/2"100]{ sesmev b ern sttt rdaore
17 10923 WASHER bear:[ng PO I I I A L I S R BB ]
18 113"' 209 BOLT 3/8"x1 1/2"NC hex’zmc pla.ted * O ® B E TS EEREr

- 19 -192- 21 LOCKWASHER - 3/8" zincplated +covovroserrccesoss
‘20 129- 103 NUT 3/8"NChex,zmcp].ated P I Y  E R R
21 A 34046 BRACKE’I‘ mountlng ta.illamp ?.ilt...l‘l‘blltt..'.l‘

%

W 0«3 ek L B b -

Pub b b et ek et b ek e et b s D DD DD A b e
"

Printed in U.S.A. . - , May 1974




D
L
' e 1
A

"TO ALTERNATOR . TF

STARTER &
SOLENDIR

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 7

REF. PART NO, DESCRIPTION _ REQ'D
1 C 18285 . HARNESS ~ WiT€ .ocveveo.. feeeiiiaa. N
2 C 18283 LAMP ASSEMBLY -~ 0il indicator cecerrrannasvnseinn 1
B 50213 BULBR - oil indicator 12 volt, (red) - .o svve.einennsesas 1°
3 ‘C 18266 CABLE - baftery positive (red 27"} v v v e vt invecsonnossd-l
4 C 14566 CABLE - battery ground (hlack 12"} ... et e veoesoae 1
] C 18268 - WIRE - battery positive to amp, gauge (white 14-1/2"Y ,..... 1
8 C 18401 WIRE ASSEMBLY - fused (yellow 10-3/4™ .,...... R |
7 223- - 20 FUSE-20 amMpP. . ecewewn. s hsesssseasstacasencanas 1
& ~“C -18270 WIRE - ignition switch to lights (pink 44" .4 i e v v ivnweenc 1
9 . C 14537 CONNECTOR - headlamp’ ....... U |
10 C 14302 HEADLAMP—IZYOR " eemeseantena ess e enrennnenn 2
11 € 18197 BATTERY - 12VOHE  .....vieneennnns P
12 C 17976 SWITCH - ignition (Includes key) ........ N |
13 C 17163 KEY -ignition ... .vvermnvocnnean A |
14 C 18389 GAUGE - ammeter ., .. cevvenevsossonsnnacnsnances 1
C 23744 KIT - neutral start switches...................... .ol
Printed in U.S,A. . April 1972

ELECTRICAL SYSTEM-646

—t



CASE MODEL 644 AND 646 COMPACT, WHEEL LOADERS 69

ELECTRICAL SYSTEM HARDWARE

- REF. PART NO. ’ DESCRIPTION ‘ REQ'D
1 C.. 14050 ’NUT-mckup3/4" oo\oooooo--t-oo--:-‘----------u-l_
2 C 17921 - NUT - escutcheon 3/4" scccesccrvscccrssserosssesas 1
‘3 ’C 10836 'NUT-Speedty'pe"U" io--i-ooo-._-loooooo-oo.ooa--.-.4
4 187- 485 SCREW-#IOxS/S"se]I—tappinghex tssesorrsservareas 2
5 131- 629 NUT - speed type "U" ce e s rrssccsscsrssensasannss 4
6 187~ 1047 - SCREW -'#8 x 1/2" self-tapping round head, Phillips .. ... . 4
€ 14302 HEADIAMP ASSEMBLY “asrssescssssscacnnaasn eee 2
7 NSS | ) RECEPTACLE - headlamp {Order C14302) .....cnvves. 1
] C 14305 BULB-headlamp - ssesvcovesnseccvevsavassaasas 1
9 C 14302 GASKET -headlamp «scceersctoevrronvrnasaana 2 -
10 C ' 14303 . LENS-- headlamp ++ <+ cetesssscerrtcscansnana 1
11 113- 103 BOLT - 5/16" x 1" NC hex, zinc plated -esvcsorcaveracs 2
12 192- 20 LOCKWASHER - 5/16" zinc plated” -scecrscevsnsesanss 9
13 195~ 520 " 'WASHER - 5/16" plain, zinc plated esesvvesvsecccesnae 2
14 129~ 102 NUT - 5/16" NC hex, zinc plated e cceccescrsorsvsoss 2
15 111- 202 BOLT - 5/16" x 3/4" NC, round head, square neécke e« v e oo sess 1
16 111- 108 BOLT - 1/4" x 3/4" NC, round head, squareneck .« s cecsese. 1
17 129- 101 NUT-1/4"NCheX to-onnoooo--:--.-o._----..-..- 1
18 113- 102 °~ BOLT - 5/16" x3/4" NC, zinc plated «....v.seveaaana 1
19 193- 70 LOCKWASHER - #10 external tooth «ssseasveoccsctonss 2
20 129- 122 . NUT -.5/16" NF hex e -
21 C 14599 BRACKET-StRI‘tEI‘ generatoradjust -c.-'-.---.o'._.o-.o _1
22 129~ 27  NUT-#0NFhex: «ssccssccccaccaas csnsscnsanss 2
23  192- 18 LOCKWASHER - #10 +ccossssaas snescsansnaanaaa w2
- i 24 . 169- 131 SCREW - #B x 5/16" NC fillister head = «»+:1cas sssnara aas. 3
[ { ' 25 113~ 1 - BOLT - 1/4" x 1/2" NC hex, zinc plated ‘----3------'.‘--. 2
o P 26 192- 19 LOCKWASHER - 1/4" zinc plated == e 52000 L
: 27 C 14204 SUPPRORT - starter generator s -cs-eceaccaseen sanne 1
28 13- 612 BOLT - 3/8"x3/4"NChex s=sscs=-- cesssnssevenns 2
20  192- 21 LOCKWASHER - 3/8" eecsmensssasnaanas assesssen 2
30 .C 14229 SUPPORT - starter generator adjust - eesessecsscaanaes 1
31 C 17'546 GROWET—wire co'oo-oh-o-_--'--_-'---‘-------onnnq 1
32 187-. 130 SCREW - #10 x 5/8"'self tapping- "+« sevesoncsenansans 2
. i

BREAKER CONTACTS-644

KOA231533 - LEAD - breaker contact (Includes grommet) = ««scsvesses

- 1 1
2 Ko 220297 GROMMET - contactlead +eseencssanacmvecancsne 1
3 173- 210 SCREW - #10 x 3/8" round head, zinc plated +secacccecan 4°
4 192- 18 - LOCKWASHER - 3/16" ziric plated e»-ceoesssvossansnse 4
- . ] KO 232535 COVER"breakercontact tewssesvssanennsaneinars 1
6 KO 220174 GASKET;—CQver -'.----‘-n---no-naouao.--.-.u----- 1
7 187"' 408 SCREW-#BXS/B"SQH—TaPpmg S s e PO TGS FERAaSRNE A 1
» 8 173- 224 . SCREW - #8 x 1/4".NC round head tescsesenssnsnssns 1
' 9 . ‘193-. 5 I_,OCKWASHER—#BintemltOOﬂ] s s s e s bR e r PRSP RELIBE RS i
10 KOA220474 B mINTSET-breakefconmct s-unc‘o-ocv_uc-‘nloo.o-n_. 1
11 C -18100 ROD - breaker contact push cecsssvsesssssesnsrnsass 1
12 KO 275182 CLIP.—Wire .-.oo"oooo---------cn-'oocnnloowolnto 1
(1|
:
Printed in U,S,A, - : o o . August 19874
»




GENERATOR

(),

o v

OIL OhLY

(&

o
]

@

0N

®

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 7

REF. PART NO,

1 321- 2144
2 - 321- 2141
3 . 321- 2140
4 321- 1571
5  321- 2139
6§ C 14539
7 C 14066
8  321- 2171
9 . 321. 2147
10 321- 2111
11 321- 2338
12 321- 1788
13 321- 2142
14 321- 2143
. 3
" Printed in U.S.A,
—~
-~

*DECAL - 0il pressure ...« s s

DECAL-hDOd,LH. -noo‘o'-----n-u---oo.oo--u-vuoo

DECALS

) DESCRIPTION ' REQ'D
DECAL - instrument panel . ..eceonvecnne
DECAL_(S“) -.n------.ooo.o---g-t.ou-ncc----‘c
DECAL -~ {646) ... ..

------ s 8 $ W A K A RS PG SPEFIEE s

DECAL - "CASE"s s vevecsesssonens
DECAL-"CASE",bruSh&dalﬂminum llln!:lnoonoonnuoo
DECAL -.0il, hydraulic r'eServoir «es=ssccectvracscsss
DECAL - gasoline” . '

RN
----- R L R R

DECAL - ignitionswitch ....v.... “eaesa
DECAL - attachment drive ....... ceensrrssatuassnns
DECAL& travel control ...... srseseana cesasennea
DECAL - range selector «sccsvesnscsmrrcrvssannns .o
DECAL-hOOd,R.H.' N N N R SRR

Y il Rl

 July 1972



72

[T

REF, PART NO,

1-
2
3
4

Ny

Printed in U.S.A,

C 17641
C 13360
113- - 424
192- 23
NsS

111- 530
111- 531
92- 8

128« ].05 )

fa

3

. DESCRIPTION

WEIGHTBOX ... csvetosnvscnsassssascssccsnnsnas
DRAWBAR ...c:icessccsesacassssacnansasasasas
BOLT -1/2"x1"NChex ......
LWKWASHER-]./?' .---n-l--nn-.o----o'o;ooooi'!p

'WEIGHT BOX AND .DRAWBAR

D10 WHEEL  WEIGHTS

S ' .
WEIGHT - wheel (Order as machineryitem) ....eoncesee
BOLT -.1/2" z 2-1/2" NC round head; squareneck ZP ,,.....
BOLT - 1/2" x 2-3/4" NC round head, squareneck ZP ,,.....
- LOCKWASHER - 1/2" i vivennes

N-UT-III/Z"NChex .."....l..

lllll LI I B NN I R I I R

------- ‘e Be e e e e R s

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS.‘ 73

-

REQ'D

1
1
z -
2

W o b



ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

TO TRACTOR -~ ;'m[ )
/' PUMP PRESSURE PORT =)

Y 646

——— —— — |:(!

/

”~
, > 3
I——~—- =

TRACTOR VALVE
INLET PORT

“TO TRACTOR
PUMP PRESSURE PORT
644 -

P

B T TRT U USROS

'MODEL LT-16 AND LT- 17

EF. PART NO,
C 1828

218~ 494 .-
218- 027 "

C .18288
C 18285
C 18286
C 18317

R
1
2
3
4 C 18287
5
6
7
T
8 . 218- 5117

9 C 15389 -

10 -113- . 3
11  192- 19
12 -129- 101

Printed in U.8.A.

. CLAMP - tube support

-

GASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 78

A
»
C
r
~
T
-
o)
A
-

- DESCRIPTION
VALVE - hydraulic, PTO (Repairs see page 77) ceesovesans
FITTING - elbow, 90° . ... ..ciecenaancnnavsasasnns
mmG SWivel 90°..--...t.-l.I.I.I...l...I..II
HOSE - vaivemlet
H(EE Valveouﬂet B A S B BE B EAE S ST CERNSEEEE S
TUBE - P'I'Ovalvetﬂtractﬂr'valve .-------o-'-;-..ool-o
TUBE - pump to PTOvalve (646) .......c.cuuecvnnvnes
TUBE - pumpto PTOvalve (644) .......c.cneenvscesa
FITTING - pump 90° (includes 218-5007 "O" - ring) 644 .....

;

l.ICCI-I-I-...Ill.l..l..'lll..

------ s s sr e s P e sssan’aRrs e

BOLT 1/4"33/4"NChex --.--oo-ooono.--oooco.‘l-
LmmeHm 1/4" -.ll--...-..I'......I--II...
NUT - 1/4" NC hex

Pt b bt ek bbb bk b b b B RO B

a's awm e mae e e wE s s se ad s

June 1972




- 0dDo aeeesad -

LI

.

e

-

~

-

CASE Mooél.'eﬁo,;AND 646 COMPACT WHEEL LOADERS - 77

REF. PART NO.

Printed in U.S.A;

Cc 18281
C 11888
C 11889

. 36627
132- 5

C 79~ 410

92- . 4

291- 842

b 3912
A 55894

.T 40189

211- .11
C 11898
A" 27891

. C 11891

NsS .
C 11895
95-. 4

- 82- - 4

75- 48
C 11893 .
169- 108
c 11901
C 11892
C. 11886
C- 11887

- 113~ 208

192-. 21

DESCRIPTION -

VALVE - hydraulic PTO

BRACKET-mn.dIe ......-..;.‘.‘."I..........I.l.
HANDLE - valvé oovt oo

Pm—Cle’ViS s mn s

----- LRI R R N B R B R I I A

Pm-cotterl/lﬁxl/z" ---c-.---:-tot.--tt.---

SCREW S e B A B A B BT T EEE YT ED Y

LOCKWASHER - 1/4"

PLUG - relief 3/8"-NPT
- WASHER - relief, thin 010 v e vevvessvonnnens
WASHER-relief,fhick.OZO R N R N
SPRING ~relief «sacsseosncas

BALL - relief 3/8" »

BB R NS P A S B S TR PE S S AN P
- b Y

SEAT-I‘Elief LI B B R I L

. SEAL - "O" - ring, relief seat

SEAL - "U'cup - » -

ADAPTER - spool .-

‘WASHER - detent 1/4" «<..-.

LOCKWASHER. - 1/4"

SCREW - 1/4" x1/2" rd, hd, machite s+ +seevcseerens

BONNET - detent .

. WASHER - detent cap

CAP-detent -..---‘-.-.bo.or-n-----o.-on-o"o'lo.
BOLT - 3/8" x 3/4" NC h

LOCKWASHER - 3/8" -.

BODY AND SPOOL ASSEMBLY (Order C18314 valve) +. .. '

® a B E W R RSN YRR
LR A BRI B RN R A I B B

" SCREW - bonnet #8" x 2-1/2" fillister hd, «.ssnoeonst
Pm-detent .I..........ll‘.‘-....."...-.l.
S’PRmG-detent -;---_o--o.---o'----’--v-,oo\n%t

LI I Y N B N B N A BN I

L I B B B I

I N S A I 2 N R A R )

P R A N ]
% B 8 4 WS P NSt Es s YR

LI R R N I N I N B N B )
P

> s 0 a0 b aR

EEEEEE

ex -‘c.-oo.‘-_-- ----- s
.-..;......-... ..... -
"

»
‘ 2
i *
-

LT-16 AND LT-17 HYDRAULIC PTO VALVE

.len ‘

LI I

LR N )

LI

RS

LI

B e b bbb e b e g b b b B b b b b B DD RS B DO S S e

 June 1972 - -




¥
1
i
I.
]
1
i
‘ ! ;o
; . - . | |
N I .
v, ) ;L 4 ‘ ’ N . .

CASE MODEL 644 .AND: 646 COMPACT WHEEL LOADER 79
LT26 THREE POINT HITCH 644 AND646
FRAME, LIFT RODS AND ARMS

R
1
2
3
4
5
6
?
8

9
W10
11
12
13
°14
15

18
17
18
19
20

h N W L3 ba -

Printed in TU.8.A,

EF. PART NO..

C 20117
219- 405
C 14722
C 14724
138- 309
132- a1
195- 541
C 14715
C 14991
113- 118
131- 176
.B 52118
A 30338
C 14725
C 14717
C 14712
C 14703
C 1470%
C 14710
138- 59
'C 16128

PIN - clevis 5/8" x 3"

- DESCRIPTION ‘REQ'D

HITCH PLATE ASSEMBLY .cacuse s s essesssunseans 1
FrrTmG-lube --..I......lll-l'Illl.l.lll.l‘.l.. 2
NUT-liftI‘Od LR I A I IR E NN RS ERR * s s e s e as 1
ROD ASSEMBLY - R H, lift < cccsvecisasaasennccnnas 1
PIN -~ roil 1/4 x 4" sessnecanse cee s st seannsseana 1
PIN - cotter 3/18 x 1™ v v v cereeensns T -
WASHER - plain 5/8" ...0s.u “essssemrssassennon e 4
ARM - lift o+ evcavasaancaans tesest e st avraneneunes 2
CHAIN - stay 19 linkS ..ee-cvrsscasncacesraennssnsesens 1
BOI..T-5/16"::5/8“NChex,zincplated reveesssnennns 2
" NUT -10Ck 5/16" NCDEX +svsvesannsacansacnnanes 2
PIN-XK .sasnseensn et besesasssucrerremannea 2
Pm"klik * ka2 & B8 Fe e % = & % B B & 8 8 F T S8 s s -k ow 3
ROD-Lft LH, «:ccesevnacsaossan srersans senes 1
PIN-clevis «coenecorcean et asanen P S S T, e e 1
‘LINK ASSEMBLY ..cveoritonceceres tsassasesanses R |
CENTER TUBE ASSEMBLY J..«.. cedaseacscncns « 1
BALL END ASSEMBLY R.H. THREAD ...'ccccn.ns eses 1
" BALL END ASSEMBLY L.H, THREAD .«csvaccccs cess 1-
PIN - roll 1/8" X T/8" +eeuses e et caer e vees 2
...... seacassanrrrnsasensaan 1

CYLINDER AND DRAWBAR MOUNTING

c
C

o

20117
14975

C 14876

132- 310

113-
. 192-

- 417
23

HITCH PLATE ASSEMBLY

PIN - lower cylinder mounting

PIN - upper cylinder mounting «« .o« e s Y |
PIN - cotter 1/8" X1"  tiieescoanairanas ervesnrsaans 3
BOLT - 1/2" x1-1/4" NC hex, zinc plated:_ e+ v envenvreocs 4
IJOCKWASHER"]./ZH v--- --------- .5 & & & n w-:--ooono 4
P‘-v/._f_/r—‘ -
. __’_,_4—-—"_'_‘——'n » .
_—A———-A_:.—_‘-‘-—_—-’d—-—’— ‘
e
May 1874




CASE MODEL 644 AND 646 COMPACT WHEEL LOADER 8t
MODEL LT26 THREE POINT HITCH AND MODEL

o ; "F27 HITCH ADAPTER
]
Lr HYDRAULIC CONNECTIONS . AND COMPONENTS
} REF, PAR’I‘ NO. DESCRIPTION REQ'D
- 1 221" 1139 'MPPLE'-l/‘&",xa"ocoo.ot-.----&--o-..'..-. ----- 1
2 - 221- 1375 ELBOW - 90° | |, ... 0iivennenrssonsnonan eeasanes 1
3 C 17188 HOSE - hydraulic shoTt .. .......... P
4 C "1718% - HOSE - hydraulic 1Iong | .. ..vevevsonconnneesBoaaeas 1
: 5 218~ 5291° "FITTING - tee (Includes 218- 5004 MOTTNG) L L. eeeee. 2
. 6 C 15771 CYLmDERASSEMBLY........................-.. 1
. 7 C 15768 BODY“CYMder ....... .---o.ao--.-‘o“-‘--l. 1"
. 8 C 15769 ROD AND PISTON ASSEMBLY .. ... .50t 227
9 C 14692 FOOT-CYIm‘ier TR R LN I R R R RN S B ) 1
10 NSS t T SEAL'WiPer .‘...- ------- -oto--‘o.a------o.--; 1
11' NSS' ’"O"RmG * s 8 8 T A BB AER.SE NS s e e s « s neamna 1
12- NSS "O"RmG * ®* s & 8 "8 A R B I R R A R R A 2
S 13 C 17268 KIT - seal(Consmtsofltemslﬂ 1land12) et iteanaenes 1
s : : \,_M'ODEL F27 HITCH ADAPTER
1 C 14872 BRACKET - mtchadapter.......)........;...—....-i
2 C 14568 PIN - drawbar ,...... ereraaae e R |
3 113~ 425 BOLT - 1/2" x3‘NChex,zmcplated cesescenasannsase &
j
|
» s
% 'y = g
: .
(|
&
. i ‘ .
Printed in U.S.A, - May 1972




-

Ref. No. © Part No.
. C 18627
1 129-900
2 195512
- 3 C 18629
4 A 70090
-5 'C 18628
B A'28077
7 174-222
. 8 C15170
9 192- 17
10 129. 77
11 KG237421
12 C 19169
13 214-251
14 C 20634
15 C 20660
16 C 20630
17 C 20374
18 C 20636 .
19 . C 20564
.20 13- 424
21 g92- 4
22 C 21600
23 ° C 20658
24 C 20636
25 ., C 20686
25 C 20657
- 26 C 20681
27 C 20631
28 C 20632
29 13- 632
- 30 » 92. 6
Printed in U.S.A,

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

83
CARBURETOR AIR FfLTER AND MAN[FOLD
Des cription eq’d
AIR CLEANER ASSEMBLY". .. ..... ..l .. .- [T 1
NUT -wing #IONF . ... ..., 1
SWASHER - #10. ..o T 1
COVER-aircleaner . . ... e, 1
ELEMENT -aircleaner. . ... ..o ol 1
BASE - air cleaner. - . . . e e 1
YOURING - 1-7/18" 1D L. 1
SCREW - #10 x 2-1/4" NF rd. hd. machine __ .. .. ... .. e 1
CLAMP -aircleaner . © . . . ... . ..., . i, 1
" LOCKWASHER-#10 ... ... ..o ... e e b, 1
NUT-#I0NFSquare ... oot inn o i e i e, 1
PRE-CLEANER - air cleaner {optlonai) ......... S 1
TUBE-breather ...... .. ... ...l .. . & ..
, CLAMP-hose....... ... ... .cco0i.... JJ/ ............ 1
"WRENCH - carburetor adjusting . . ... .... e e e e e
CARBURETOR - engine {repairs, page 85} . ... ... o, 1
BRACKET -choke. . ... ... . e i, e e ea 1
CLIP -throttlecable. . . ..., ... . . ... ... . ... .. 1
ELBOW - fuel pumg inlet {(used with mech. fuel pump) . .. . ... ........
GASKET -carburetor mtg. ... . ... ... 1
BOLT -carburetormtg.. ... ... ... L T 2
LOCKWASHER - carbureturmtg......................... ..... 2
TEE - carburetor inlet {used on some models prior to S/N 9663306) . . . .. . 1
ELBOW carburetor inlet {used with mech. fuelpump}. ... ........... 1
ELBOW - carburetor injet (used with vacuum fuel pymp). ... ..., ..... -1
LINE - fuet pump to carb. {used with vacuum fuel pump). . .. .......... 1
LINE - fuel pump to carb. (used with mech. fuelpump) . ............. 1
ELBOW - fuel pump outlet {used with mech, fuel pum_g) .............. 1
MANIFOLD -intake, engine .. ... .voee oy s eln e imeennn. w1
GASKET manifold, intake . ., .. ..... ... . 0.t u.. e e 1
BOLT - manifold mtg. e e e e e e 2
LOCKWASHER -manifold mitg. . .o v v oo oo e e e e e e e e s 2
*
L]

" March, 1974




. . - -
] - .

24 . o . C o _ , . ) . - CASE MOI?EL 644 AND 646 COMPACT WHEEL LOADERS - . 85
! ? . ' . .
i‘\ - L . R ) C 20688 CARBURETOR
. . . . Co ’ . Ref. No. . Part No. Descrtgtuon - ' _ "L ’ Reqg’d )
. - . - - : : 1 168- 97 - SCREW - bowl e 0 T 3
e © 2 NSS - BCREW - choke fly #4 % 3/16" (order C 20689 Kn‘.) ................ 2
) 3 C 20691 FLY -ghoke . ... i e e et e 1
- 4 NSS COVER ASSEMBLY - carburetor (order-G 20688 carburetor) . . ... ... 1
. 5 C 20693 SHAFT ASSEMBLY -choke ... .ouunnin i ininia .. 1
. 6 C 20694 PIN-float ... e e e e e 1
s 7 NSS GASKET - body to bowl (order C 20689 kit) .. ... .. oo nnn. 1
i 8 NSS GASKET - float, valve seat (order C.20688 kit) . .. .. e 1
. 8 NSS GASKET - needle, main adjusting (order C 20680 kit). .. . .. .. ....... 1
9 . NSS - - NEEDLE AND SEAT ASSEM. (order C 20689 kit ... e 1
10 C 20708 PLUG-gasinlet ...... T A e T 1 : ¢
b : .n ‘£ 20712 PIN - stop, choke . . . . . . e e E A S 1
12 C 20700 FLOAT ASSEMBLY - carburetor ...... e e e i et 1
. . 13 C 20701 - LEVER -idlerstop. . ... ... ooouiiin e ii ey R R R 1
) 14 NSS -~ NEEDLE - idler adjust {order C 20689 klt) ...... B 1
; - 15 . €20439 - SPRING-idleadjust. . ...... ... :... PR ey e 1 .t
t 16 C 20704 SPRING - throttlestop adj. . ..... T, e e - 1
- 17 163- 61 SCREW -throttlestop #6x 1/2" .. .. ... . i e e 1
18 NSS SCREW - throttle fly #4 x 1/4” (order C 20689 kit). .. ....c........ 2
19° . cZ0708 FLY -throttle . ... .. oo e e 1
- : 20 NSS SHAFT ASSEMBLY - throttle (order C 20689 kit}. ... ... ..... LR 1
. . ) ' Pl - C 20707 NOZZLE-nutand jet ... ... ottt iinnannneanninwens ‘. 1 -
R S - . 22 . € 20699 NOZZLE ASSEMBLY........ e e Cea s 1
- . . : 23 NSS GASKET - nozzle {order C 20689 kit) . . . . . e asaieaaann oA
;o i .24 NSS BODY ASSEMBLY - carburetor (order 20588 carburetor) . . ... . ... .. 1 7
-~ - Lo : L 25 €20709 . BUSHING-throttleshaft . ...... . .iiiininiiniaennnnn... 2
o : . o _ ‘26 C 20550 NUT -throttlestop . ................ e iy . 1t
‘ ' 27 S cz20m1 SCREW -throttle stop mitg. clamp. .« v v v v v .. P, 1
28 C 20713 " NUT -main adjust needle retainer . . .. .o oo v i e nnennn. e N "
A 29 NSS * PACKING - main adjust needle (order C 20689 kit) .............. v 1 b
| 30 T C20715 . RETAINER - main adjust needle ...... I ket eaneaaaaa 1 ’
i 31 C 207186 "+ PIN - main adjust needle .. ........ M ieeean ettt O :
% ‘ . .32 NSS . NEEDLE - main adjust (order C 20689 Kit). v oot i et teennnns 1 :
. . 33- . C20718 NEEDLEASSEMBLY ......iiirtiierinnnnnareannss U 1
| : - C 20689 KIT - repair, carburstor (includes items 2, 4, 7, 8, 9, 14, 18, 20
. T 23,29.30832) ... u.. .. PRI e e
} .
‘ R - o :
| v 4 ] . .
N o “} £ " . '
1 : (J | -
1 " ’ ’ o
' - . ' . |° L Printed in US.A. L . e © March, 1974
| - "




. -

CASE MODEL 844 AND 646 COMPACT WHEEL LOAﬁERS ‘ 87

\\

FUEL PUMP ASSEMBLY ' ~

<

" Ref. No. Part No. Description ) - . Reg'd
1 C 20653 PUMP - fuel, vacuum (used S/N 9663306 and after) . . . ... .. vuvvunsn 1
2 C 20749 BASE - fuel pump ....... it tcrer e M eaeeaan .
3- € 20440 SPRING - diaphragm. . . .. ....... e PR 1
4 C 20448 I T T T 1
5 C 20434 GASKET - base, fuelpump .. ...... e aaaeee e .. 1
6 C 20437 DIAPHRAGM - fuelpump . . . . o v s ea v u e et aa e 1
7 C20428 - VALVE PLATE ASSEMBLY ...... e e e aaaaaa i h e . 1
8 C 20738 ., OGASKET-cover, fuel pump. . 2: o ivvr e vt snnnans e N
9 C 20739 . COVER-fuelpump.............. [ e 1
10 C 20433 SCREW - cover, fuel pump ......... e e e ven . 2
11 C 20645 . PLATE - mechanical fuel pumpholecover.. . . ..cvuvu vl vnnvun.. 1
12 °192- 19 LOCKWASHER-1/4" . ..., i ninn.n e aaaes e nan T2
13 13- "1 BOLT-1/4x1/2"nec. hex .. vosiinvin v s nnnnn e e 2 .
14 C 20735 - GASKET-plate, fuelpumpholecover. ... ...t unin i cdenennnn ]
15 C 20647 TUBE -vacutm bing ... ovunnnennne.... ereeseartieneraan SR
16 C 20848 FITTING -invertedmate ............... PR e e 1
17 Cc204n CAP-fuelpump .......oviviiiaiiiinnnnne.. i : 1
18 214-251 CLAMP -ROSE .. .'u o vttt iiiiiaaiae e, -
19 C 20650 BRACKET - fuelpumpmtg, ........ et maieeana. s 1
20 . € 20651 SCREW - #10X5/8" . .. vieee e e e 2
<21 . 120- 27 NUT-#10nf.hex . ..o 2 -
22 . 16202 " HOSE - vacuum, fUel BUMP . . v\ v e o e eeeeeneen e Lo, 1
23 C 15526 HOSE - fuel pump to carburetor . . .. ... e, e 1
FUEL PUMP - MECHANICAL
1 C 20652 PUMP - fuel, mechanical {used prior to §/N 9663306). . ........ e 1
2 NSS " BODY - fusl pump {order C 20719 pump) ............ e e 1
3 C 20721 SCREW - #8 x 7/8" machine . .. ...... e 4
4 NSS GASKET - vaive {order C 20720 kit) . -, ..o et enienennnn 2
- 5 NSS VALVE,AND CAGE (order C20720Kit) . . oo v vevevnnen. Ceas 2
6 C 20727 % . RETAINER-valvecage .........cceuueeeceannonannnenn 1
7 , 20722 SCREW - #6 - 32 x 7/8" flat hd. Phillips, seif tapping . . . .. .. ...~ 2
8 NSS DIAPHRAGM ASSEMBLY (order C 20720 kit). ... ........ e 1
9. NSS SPRING - diaphragm (order C 20720 kit} . .......... e 1
10 NSS " SPRING ~arm {order C20720Kit} = . . v vvvennenerennnnnn- 1
n C 20729 PIN-rackerarm ................ SN S SN 1
12 ‘ NSS BODY - fuel pump, lower {order C20718pump). . v oo v v n e 1
"13 C 20547 - ‘RETAINER - primer lever . ... ... e e e 1
Bty C 20733 SEAL-oring ..... ... oot Lriiarenern s 2
15 °  C20734 SPRING - primer fever ............ e ieeaaiaraean 1
16 € 20732 LEVER-primer. . . .o e et ra i naaas 1
17 NSS . GASKET - diaphragm {order C 20720 kit). . ... ... e e o1
18 C 20730 - ARM ASSEMBLY - rocker, includes link ... .. R I "1
19 © C 20735 GASKET--fuelpumpmtg. ........coovevvrns feeea e 1
. ©20720 KIT - fuet pump {includes items 4,5, 8,8, 10, 17 &19) ..... . . 1
)
Printed in U.G.A. . March, 1974




. . 2 -
- . CASE MODEL 644 AND 46 COMPACT WHEEL LOADERS '
) 88 ° . a : ' ‘ i
{\‘_ ' ; PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT
- ‘Ref. No. Part No. Description . . -
. 1 C 20233 RING - center pin, camshaft ......... e et ae e ‘ S hre e
2 . € 20224 . CUP-governor ......... e e aanaa .
3 211- 14 ;o BALL- ﬂy, GOVEINOT, o 4 vt v i eannn, e e eeearaaan
- 4 . € 20308 GEAR - ring; flywheel. .. .. .. e e L
, 5 - C20317 . 'PLYWHEEL - eigine (includesringgear) .. ... 5 ... . ... ........
6 T C 20228 "GEAR SET - timing {includes cam and crankshaft gears) ............. .
R . - -7 C 20229 . WASHER - thrust, camgear . ..., N e i R
8 126- 9 KEY - woodrut[,\cam and cranksahftgearmtg. .. .................
0 9. C 20327 - CAMSHAFT - engine {includes C.20233 Pin)....... e .
: 10 C 20233 PIN - camshaft-center . .. ..ottt e
. a ., 1t €20342 PISTON AND PilN ASSEMBLY - standard ......................
~ - ' . 11 --C2035%1 + PISTON AND PIN ASSEMBLY - D06 et ' et
- 11 C 20352 _ . PISTON AND PIN ASSEMBLY - .010“ ...... et er s eaeaan
11, . C 20357 - PISTON AND PIN ASSEMBLY - .020” .........c0v.n.. SO
- 11 C.20358. PISTON AND PIN ASSEMBLY - 030" ... vt i i nn e o e
11 T C203713 PISTON AND PiN ASSEMBLY D40 ... it e et
] 12 C 20379 o PIN-pisten. .y s et aae et aa e
o T 13 C 20380 RETAINER - piston pin . s e ee e e e S e
' 14 . C 20381 CONNECTJNGRODASSEMBLY......,......_..........:'..._.
o - - 15 C2o0481 - - BUSHING - piston pin ...... I
- ’ - 16 20402 " BOLT - CONNECtNG rOd « . .+ v v vrenenn.nn. ... Lo,
‘ : S ¥ € 20382 RING SET - plston(standard)...................,..... ......
. 17 C 20383 "-RING SET - piston {.005" oversize}......... e e
. 17 - - C20384 - RING SET - piston {.010" oversize).. . . I .0 vt vvisveeen e
( K | 17~ C 20386 RING SET - piston (020" overslze)‘ ....... . e e,
‘ J ’ : 17 C 20394 RING SET - piston {.030" oversize). . . co .o it enennn s, e
i7 _.c20400 RING SET - piston (040" oversize). . . ...... ... .t ceaas
18 C 20403 BEARING - connecting rod (standard}. ........... . N
18 C 20408 BEARING - connecting rod (.002" undefsize) . .., . .............,
18 C 20409 BEARING - connecting rod (010" undersize}. ., ...........
18- .  C20410 BEARING - connecting red {(.020” undersize) . .. .0 . ... onnnn... .
. .. 18 - C 20480 BEARING - connecting rod {.030" underﬂze} Ceeana PP
. ) ' . ‘ 19 C 20482 WASHER - flywheei mtg. .. ............... .
. . e : . .20 126-13 . KEY - flywheel mtg.... ., ....... et e .
_ , S - ’ g ‘ . » 21 - C 20483 BOLT - flywhesl mtg., special. . ... ...... e e e
o ' ' ' . - 22 €.20218 RETAINER - crankshaftgear . . . .. .v ... .. e
‘ : : ' : o . . , : 23 €20219 - = WASHER - retaining, crankshaftgear. .. .. ......... S
T g ‘ : . ' T oo : .24 - C20487 CRANKSHAFT -engine.. . ...ooovunrnnnnnnnnn...
- - . : d , - . . . L ' 25 N 2 LOCKWASHER - 7/16" flywheel mtg. ... ..iuouuneiennnn., .
o N . ¢
, . _ R { , .
. ) 4 ¢ . ]
o ‘ Ce N . . Y X . ‘
‘ - ’ . ( b ; '
[ _“_' - s . T ) .o . - ) € we N
o o : R coo . Lo o ‘ ., Printed in US.A. , ’ s
. - * . . ' . .- ' . T T ¢ {T‘March,

1974

et et 2 2 DB R S BBRABRBNMNNRNNBMNMO BN NN - = R oo = ] 3 e

o



Ay .
TS

Part No.

Ref. No.
1 C 20489
‘2. C 20252
3 T C20497
4 C 20262
5. C 20267
6 C 20511
.7 C 20512
8 ¢ 20513 -
9 C 20271
10 C 20272
11 129-513
12 C 20519
13 © € 20520
14 | C 20528
15 . £©?20573
16 C-20534
17 . € 20533
18 C 21569"
19 C 20490
20 C 20491
21 .0 20492
22 C 20493
23 C 20536
24 C20504
25 C 20540
26 . C20541
27 C 20248
28 C 20499
29 <G 20500
29 ¢ 20501
30 C 20502 -
30 C 20503
31 C 20263

31 - C20264

Printed in U.S.A.
o/ .
|

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

+

-ENGINE BLOCK AND ATTACHING PARTS

Description ' . . . P
BLOCK ASSEM, - cylinder, standard bore .. .. ... S e,

PLUG - camshaft expansion ,
STUD - bearing plate, rear ' :

.............................

WASHER - thrust, crankshaft bearing
KIT - gasket, bearing plate . . .. ... P
PLATE - bearing {excludes bearing) . . . .
BEARING - camshaft, frontorrear. ... . ... . ... ocuincunnnn.
SEAL - bearing plate. . . ... e St

..................

PIN -mainbearing'stop.’. . ... vv vt anainnnn. L
"NUT -stud, bearing plate ... L.l it s i e e eeennns
LOCKWASHER - rear bearing plate . :

.......................

"TUBE -oil, crankease . ;... ..o0ounenn... e,

" INSERT - valve seat, intake {oversize see page 93) . ... .

INSERT - valve seat, exhaust (oversize see page 93}
GUIDE -valve, intake . . .. .0t e ii s v s aen s nennnnn
. GUIDE - valve, exhaust
BLOCK ASSEM, - short {includes: cylinder and crankcase, all bearings,
crankshaft, camshaft, timfng gear; govefnor_ gear case, rods, pistons,

* rings, valves, oil pump and breather tuBel™ ... ..............
CAP-breather tube . . .. .. v ittt ittt ce et et e nmnmanennn
TUBE -breather . ... ...ttt et e i i ncanns ey
BAFFLE - breathertube . i'v .o ovennvenvan... e PRI
SEAL - o-ring, breather tube

. CLAMP - breather cap -

-----------------------------------

- BCREEN - breather ., .. ... .. e e P ST

.......................

...............................

.................................

o1

BOLT - 5/16 X 1-3/8" .G heX S - + 1 v v v o it
WASHER - B/16". . [\ it iiiie e i iie e
GASKET -cylinderbead . . ....cnu v, o .
HEAD - cylinder L.H. {used prior to eng. no, 292517) ....... -

. HEAD - cylinder L.H. {used eng. no. 292517 and after) ......

. HEAD - cylinder R.H. (used prior to eng. no. 292517} ... .. - -
HEAD - cylinder R.H. {used eng. no. 292517 and after) .. ....
BEARING - crankshaft, rear {002 yndarsize}.-. . ... ... e e -

- BEARING - crankshaft, rear {.010 und_ersize}. e e eaaas P

. P
L4
,i“
. . b
a -
_ . ~March, 1074

NN OO E =)~ a NN = -

— oy
B PA) =b wd v omd B OF (0 OF ~ot md b ok i mb

Eremes
a




